EMREET

KX018001TA

INTRODUCTION
CIE

SAFETY NOTES
ZEFESEER

EQUIPMENT REQUIRED FOR ASSEMBLY
Bfmak i@

SAFETY CHECK BEFORE FLYING
RiTAIZEBE

0~22

ASSEMBLY SECTION
#a3esREe

23

EQUIPMENT INSTALLATION
&R EicEE

24

SERVO AND LINKAGE ROD SETTING ILLUSTRATION
3 RpieE SRR R E 1R IE

24

CANOPY ASSEMBLY
s EE A

25

ELECTRIC EQUIPMENT ILLUSTRATION
EFRREERERT

26

SERVO SETTING AND ADJUSTMENT
o AREE a8 EFA

26

ADJUSTMENTS FOR GYRO AND TAIL NEUTRAL SETTING
eSS ER I E6RE

27

PITCH AND THROTTLE SETTING
= iESE 0% PR SR P 38

28~28

GOVERNOR INSTRUCTION MANUAL
EiRer i (E RN

2 IN1 VOLTAGE REGULATOR INSTRUCTION MANUAL
21 [#EET I EAER

FLIGHT ADJUSTMENT AND SETTING
feiTENIFIATE 250

36~46

PART NAMES AND OPTIONAL PART LIST
S ENE B SE R 5 05

ALIGN

Nitro Pro

~REX 700
INSTRUCTION MANUAL

Thank you for buying ALIGN products. The T-REX 700Nitro PRO
is the latest technology in Rotary RC models. Please read this manual
carefully before assembling and flying the new T-REX 700Nitro PRO

helicopter. We recommend that you keep this manual for future reference
regarding tuning and maintenance.

EZETEEDNERHRRIER  EXFE - EABRHRIBVESH
T 2B A F X THIE » DIERECENTERE Bﬁlfé\_*fqﬂij-t BILEF - £
IBIRIE2R) » BHBUFRARIPE 85— TEENRBTTRBEANED - 15
MEZEBRES $H‘?EHB£ PHERB®SE -



1.INTRODUCTION riE ALIGN //

Thankyou for buying ALIGN Products. The T-REX 700N Helicopteris designedas aneasyto use, full featured
Helicopter R/C model capable of all forms of rotary flight. Please read the manual carefully before assembling the
model, and follow all precautions and recommendations located within the manual. Be sure toretain the manual
for futurereference, routine maintenance, and tuning. The T-REX 700N is anew product developed by ALIGN.

It provides flying stability for beginners, full aerobatic capability for advanced fliers, and unsurpassed reliability
for customer support.

RFATEEOINER R IELSHOMBEERA T-REX 700N EF#E - fRFHNRBETEARHESRBETHEURE
FECERE AR LZBNRTEAZPS FRAOBETHAELUREENSS < T-REX 700N 2 HEH BT B0
ER AHRIFEREFBRROTBEMENNES AR EKIEENRITELG S - T-REX 700N & 2 IREELEE -

THE MEANING OF SYMBOLS Z:55{t & HE

WARNING Mishandling due to failure to follow these instructions may result in damage or injury.

g 5 ARRREERIERE  MERBRIELSHPMEBRLIAWMESRE -

CAUTION Mishandling due to failure to follow these instructions may result in danger.

x B ARARBESLERIERDE - MEBBRIESHER -

®FDRBIDDEH Do not attemptunder any circumstances.
® EEQREIERRIET - FOEHBRIE -

IMPORTANT NOTES & &t

RIC helicopters, including the T-REX 700N are not toys
and technologies to provide superior performance. Impro
death. Pleaseread this manual carefully before using
and the safety of others and your environment when o

Manufacturer and seller assume no lic se of this product.

ech products
ult in serious injury or even
f your own personal safety

Intended for use only by adults with experien ters at a legal flying field. After the sale
of this product we cannot maintain ::ln]i«r control

T-REX 700N EZEF #il Ik Iy Bgl g : P MEDDBGEJ%$"‘"LET5% #oJ &E
Ex_ﬁzfﬁiim”i‘ééﬁﬁt A YeRid=3 Y E RO WS A0 s
EERLYERAES 5 D = BRRIEBEIE 7 #E R A
H A E5MI60 EdHB ARG BB IO RIEFE
AT EEViED

Werecomme
firsttime. Al
Helicopterr
as aresult of
replacement.

ssistance of an experienced pilot before attempting to fly our products for the
way to properly assemble, setup, and flyyour model forthefirsttime. The

modifications arenot covered by any warrantee and cannot bereturned for repair or
ntact our distributors for free technical consultation and parts at discounted rates when you
experiencep ms during operation or maintenance.

BRUFRERFSRIFRMERM B CER @ WEREERR  ESMAFRREHERE  ENERBRMSEMRER AR

E%HEEE;EE"{%EI@{#P@E@%ﬁﬁé‘ii@‘ﬁ BB ERRIFHEZEGR AR a=E0 0 dFRIEGREHRNES - KESH

2.SAFETY NOTES 225 8#A AUGN ///A

&cﬁu@u
)
Fly only in safe areas, away from other people. Do not operate R/C aircraft within the vicinity of homes or crowds
of people. R/C aircraft are prone to accidents, failures, and crashes dueto a variety of reasons including, lack of
maintenance, pilot error, and radio interference. Pilots areresponsible for their actions and damage orinjury
occurring during the operation or as of aresult of R/C aircraft models.

EEEUREG EFSRESCRHREGS  ROTBBULERBEARN  AREETENRGEE  SIPHUREIR - LRBELHOF
AT ERIJESEROTEAZBESATEANEN  FROSBUIERTZE IR TEESERBMENIZIAEAZEE




F‘*‘E'”ﬁf"‘ LOCATE AN APPROPRIATE LOCATION =gt 5tm A8

o=

R/C helicopters fly at high speed, thus posing a certain degree of potential danger. Choose
an a legal flying field consisting of flat, smooth ground without obstacles. Do not fly near
buildings, high voltage cables, or trees to ensure the safety of yourself, others and your
model. For the first practice, please choose a legal flying field and can use a training skid
to fly for reducing the damage. Do not fly your model in inclement weather, such as rain,

wind, snow or darkness.

ExBROGAS Eﬂﬁﬁ*ﬁﬁ%ﬂﬁE%hmﬁ S RELENNERE  FEET
SMAERES &EFWG%%%G VWEITEREERRZEA 518 - BFEY) » %E$ﬁ~ﬁ$
T, PR R ASENE R AL ENEE - mﬁﬁ@ﬁ %Lﬁ%?%g%r%ﬁﬁ

ﬁ%mimgﬂﬁﬁ%%ﬁ@%ﬂ*Lﬁwﬂ%&ﬁLQMEmﬁ Kigey &
BAOETW - IEFBSXETRIF LIERASRBENZE -

RPN PREVENT MOISTURE &t 50iRiB15

=

R/C models are composed of many precision electrical components.

It is critical to keep the model and associated equipment away from moisture and other
contaminants. The introduction or exposure to water or moisture in any form can cause
the model to malfunction resulting in loss of use, or a crash. Do not operate or expose to
rain or moisture.

ESHASEROFSEBNETTEAER  FULEBHOMLHRIXE  BREAE
NNKEER  BLEXKREARSHENMENBLRES SHHEMSI W AT FEBNEN !

"%"r'| PROPER OPERATION 7)1 &SHAESR

s

Please use the replacement of parts on the manual to ensure the safety of instructors. This
pruduct is for R/C model, so do not use for other purpose.

5 Z’”Iiﬂuil_mj_  (EOIEV A RN EE M S - 35 A 240 E 6 B i P B {4 BHER fo Ml
- BIEDRERBRFRARE - FEPDBEEAL » UDBREE - ZASNEEIREHRZ -

A" OBTAIN THE ASSISTANCE OF AN EXPERIENCED PILOT RS BERE

Before tuming on your model and transmitter, check to make sure no one else is operating
on the same frequency. Frequency interference can cause your model; or other models to
crash. The guidance provided by an experienced pilot will be invaluable for the assembly,
tuning, trimming, and actual firstflight. (Recommend you to practice with computer-based
flight simulator.)

RITIERTA %Ea@%jﬁﬁﬁﬁﬁﬁﬂﬂﬂﬂzj_ﬁﬁﬂ%ﬁ BB R AR BEBFS
E&JQE”{HA_LED:FE%%%E‘E EEREBERIDEESEVHEE —EONHE BEE8E
BEERIERTE SEERE T 88 S W 8l LUR % K17 -

E LT o o

AT AR brERATON =

Operate this unit within your ability. Do not fly under tired condition and improper operation
may cause in danger.

ﬁﬁmawﬁmE%%+EEWEEmﬁﬁ EEFHE BRES  BHNETDAESRIE B
NedE @I SOrEERS -

A\ ALWAYS BE AWARE OF THE ROTATING BLADES gt E &/t

During the operation of the helicopter, the main rotor and tail rotor will be spinning at a
high rate of speed. The blades are capable of inflicting serious bodily injury and damage to
the environment. Be conscious of your actions, and careful to keep your face, eyes, hands,
and loose clothing away from the blades. Always fly the model a safe distance from yourself
and others, as well as surrounding objects. Never take your eyes off the model or leave it
unattended while it is turned on. Immediately tum off the model and transmitter when you
have landed the model.

SEFMINNEERZERE  UPRELIEEIQNE  LIERSHERREER -

AN KEEP AWAY FROM HEAT & 3tR

R/C models are made up various forms of plastic. Plastic is very susceptible to damage or
deformation due to extreme heat and cold climate. Make sure not to store the model near
any source of heat such as an oven, or heater. It is best to store the model indoors, in a
climate-controlled, room temperature environment.

EERBZEEL PABERIRC  EFTERXANIEVNE ALBEEEHNT - BE - B
BREASAMEREREBRBIENTEE -




3.EQUIPMENT REQUIRED FOR ASSEMBLY Ef#a fi# ALIGN I//

RADIO TRANSMITTER AND ELECTRONICEQUIPMENT REQUIRED FOR ASSEMBLY E{f &R EFEE

T itt
(7-channel or nr-lao-lringlg ;er ter system) Receiver(7-channel or more) Standard Servo x 4pcs
A0 (CHILLL B e B i (LD A RS X £

Head Lock Gyrox 1pc Specialized Servo x 1pc
HETPRIRE « | ERCEHI SETESE « |

Engine Stater/Starter Shaft x 1pc 11.1~14,8V Li-Po 2500n = Fuel Pump x 1pc
REEDEE/ RSBV « | SENE D088 « |

H

91 Engine x 1pc
G131 « 1

-t
<

90 Muffler x 1pc
OEHINEE « |

N

Scissors Cutter Knife Diagonal Cutting Pliers Needle Nose Pliers
5] PiE s 2103 e
‘ [
Hexagon Screw Driver Philips Screw Driver
Oil CA TEIESET +IBIIE T
k=i E2ERE 3mmd2 Smmi2mmd 1 5mm $3.0/¢ 1.8mm




4.SAFETY CHECK BEFORE FLYING RiJaIZEmEEESIR ALIGN I//

CAREFULLY INSPECT BEFORE REALFLIGHT E#R/TrEEBINOTRITIIEERE

77 Before flying, please check to make sure no one else is operating on the same frequency for the safety.

7rBefore flight, please check if the batteries of transmitter and receiver are enough for the flight.

7rBefore turn on the transmitter, please check if the throttlie stick is in the lowest position. IDLE switch is OFF.

7rWhen turn off the unit, please follow the power on/off procedure. Power ON- Please turn on the transmitter
first, and then turn on receiver. Power OFF- Please turn off the receiver first and then turn off the transmitter.
Improper procedure may cause out of control, so please to have this correct habit.

7rBefore operation, check every movement is smooth and directions are correct. Carefully inspect servos for
interference and broken gear.

77 Check for missing or loose screws and nuts. See if there is any cracked and incomplete assembly of parts.
Carefully check main rotor blades and rotor holders. Broken and premature failures of parts possibly cause
resulting in a dangerous situation.

7rCheck all ball links to avoid excess play and replace as needed. Failure to do so will result in poor flight
stability.

77 Check the battery and power plug are fastened. Vibration and violent flight may cause the plug loose and
result out of control.

* SRRTHELXRBIERNBELSETREA - URRIFSSRMANT S

* SRRITANRE TS S ERE NS ENNS SR T RORTHME

* B (R0 mPY B ITE SIS BT » IR BB 0 BRI (10LE) 2 SHM BT - H

* BB R ST SR RISIIEST - BIIIS EM M R 8%  BHEEENBER CEEL Y

ACRRMEMEFIESSARNES  ¥ESSEMANDS  AENLERNEE

t?%é%ﬁggﬁ%%%ﬂﬂﬁﬂéﬁ%’EH@EEEE’WﬁEﬁHﬁ%@ﬁ 08 (17 51 B2 2216 5 B
. VI R e

* ROTAIBREZEROABROBHERE  BREIBARTRBNELNS 19517 == fE 3 O R )
817 - BENARATEOSHETERBRT  EBEHT 3 =REHERIL -

*BEMENEEBEESERROEY  BRNEEBERLAEN @ 58

*ERTNREFRERLSETESE  RITONEE M3 18

700NC 700NB4 700NB5

700NB2 700NB3

. PN e
RCE-G600 Governor
700NH 700NG 700NT1 700NT2 700NT3 700NZ RCE-GH00E &a
-
When you see the marks as below, please use glue or grease
to ensure flying safety.
A TURHEESR  Sics LB LDH  LBREAIIEE
CA: Apply CA Glue to fix. Grease
RA48: Apply Anaerobics Retainer to fix.
T43: Apply Thread Lock to fix. Grease Green Elue Selffurnished 7143 g idth: 1
, OlL: Add Grease. HEE BRI (SR THSLE!Eg ﬁ’ﬂlmmapprm e
R%g% g&?ﬁ gﬁ@m EREBEETE R48 metal tubular adhesive (eg. Bearings). T43 thread lock, apply
T43 {F R IR#RE a small amount on screws or metal parts and wipe surplus off.
OIL:7AwD0EEB When disassembling, recommend to heat the metal joint about 15
: . npn Seconds.(NOTE: Keep plastic parts away from heat.)
:::: :jtss?;n:hng ball links, make sure the "A" character Eﬂ%ﬁﬁﬂfggﬁ QEE%% E%ﬁiggﬁﬁ%%ﬁ;ﬂﬁﬁ[gggg
hEeE | 2
| SEEBREITHEIEE  ATHRI - AGERENTD . (iR DA A )




5.ASSENMBLY SECTION #8783 ALIGN I//

700NH1A

Apply alittle amount of T43 thread
, lock when fixing a metal part.
BHENCEEAACAERTIIRHE

Bearing 680022
AE007 780 o1 Dx g 19x5mm) x 2

Spindle bearing spa::er
fEER CEFO 10 16 mm) x 2

Main Blade Fixing Screw
T HEH R

C@ Eearing 6800ZZ

Linkage ball A(M4x5) A80077 &R

TETEA (M50 4 Sx24mm ) x 2

g1 0% ¢ 19x5mm

Thrust bearing

Scl-cet collar screw
EEAT ERERASMIE2mm) x 2

M5 Nut
\_ MSSERIRAE x 2

I :3 Ty

w102 1825 Smm

700NH1 |

.

Spindle bearing spacer /|
R EED
& 10x g 16xT mm

Obverse of bearing

Bearing 680022 facesinside.
FE00 77825 g 10 41 9x5mm ) x 2 ) S EMRE O

Metal main rotor holder
TR ENE SRR

CAUTION
it =

Apply grease on thrust bearing.

I\CTERR O R
/E ﬂ ady assembled by Factory.
':sﬂnﬂ?er D D Before flying, please check if
S the screws are fixed with glue.
Thrust bearin %%E%g%?@%éé%hmﬁ%ﬁ

700NH1A

-~

Spindle bearing
R CEFO (o 100

Collar screw
I ERE M EIEmm ) x 2

e

700NH2A |

f_,f

Feathering shaft sleeve
WERES 10 2% 1 7x2Tmm) x 2

Damper rubber
WEEREAEN o9 0% 217 %7 mm ) x 2

Apply alittle amount of T43 thread
’ lock when fixing a metal part.
BHENCERCEERERTIIGHE

Metal main rotor housing
T ETE ME]E FE

Apply grease
=l i P
Feathering shaft sleeve

HHEE
& 10.2% & 17=21mm

Feathering shaft

fEER
¢ Bx o Bx03.2mm

Damper rubber
RS (155

9.9x% ¢ 17x7mm
Pin & g

L HEEIEEE HE
i 2.53x33mm ) i
Spindle bearing spacer
fEER P
@102 ¢16xTmm

Cdllar screw

R B IR
MEx16mm




700NH2 |

-

e

© |

Bearing MR104ZZ
MRLOAZ 78RR ¢ 4% g1 Oxdmm) x 2

© |

Bearing 683Z2
GHASER A ¢ 3% g Tx3mm) x 4

S |

Bearing MF105ZZ

MELORZ 78R & 5% @11 2x g 10xdmm ) x 2

©

Collar
TSI EED 3% ¢ 4.8x1 5mm ) x 2

.

Linkage ball C(M3x3.5)
TEEEC (M3 500 ¢ 58 Smm) x 4

| o

Socket button head screw
HEEETEEERMI2Zmm) «2

© [

M4 collar screw
MRS BRE ORERM 41 0mm ) x 2

© |

Washer
Folgpdxed Bx03mm) x4

©

700NH3 |

p

e

© [

Socket screw
PR T E M 3xBmm ) x 4

1]
M4 Set screw
YA [ EE ML dmm )

Linkage rod(B)
B ¢:1.98%2 2mm

Ball link
RS x4

.
Socket screw .y

HEEMN AR
f3=5mm

M4 Set screw

M L R
M4 xdmm

Bearing MR1042Z /@

Apply alittle amount of T43 thread
, lock when fixing a metal part.
BRANEEBTEAEFREETIIEHE

M4 collar screw

4 F REFERES IR

M4l Omm Metal flybar seesaw holder

Al BT AR EE

Collar

EERERE Bearing 683Z2
g 3 ¢4 Bxl . Smm AEI77 R

uuuuu

- g 3% @ 7 x3Imm
p
- 2 Washer
o\ T
ﬁ‘] 3% 4. Bx0.3mm

ocket button head screw

MR104 7 Bia N HE MmN B
4% 01 Dxdmm Bearing MF105ZZ 12mm
MF105Z780 2
g 5% 11 2% g1 0xdmm

Washer
i)
4 3 g

Flybar control rod
EEEHT O T Y R A
o ¢ 4537 Tmm

Flybar rod
TR -
4x570mm e""

Metal flybar control arm
T R ST M

Assemble linkage rod (B) before
- | assembling flybar control set.
| EEEER I AT EERE A -

Linkage rod(B)
Approx 45mm x 2
iE12(B)g45mm x 2

22mm




700NH4 |

”

Apply alittle amount of T43 thread

lock when fixing a m etal part.
BHEANTERETEEDEETI GHRE

|

Bearing 68327
GHAL TR o 3% g T x3mm ) x 4

(© |

Bearing FMR52Z22
FMREEXE BRI o 2% g 9x23mm ) x 4

© [

Socket screw
HEATAEHMZEmm) x4

Socket screw
@ rﬁﬁg’{l TEE
Socket button head screw xemm
HFHEEATESHMIZmm) x 2

©

Washer
(g 3x g 4820 3mm) x 4

©

Collar
EREE A E 0 3x0d.8x1.5mm)x 2 y

M

Socket collar screw

700NH4A | B aReme
(@  m

Linkage ball B(M3x4)
IEE M 51 2mm ) x 2

OICH sCrew

ETE 7T M 4xBmm ) x 2

Socket collar screw
FIEMT EEEEHAMAe2dmm) 1

M4 Nut
\_ M REER ¥ x 1

 700NH52
©

Linkage ball B(M
L ITER (M3 (g 51 2mi

M 4xBmm

Socket screw

HEM T ESE Wash
M 2x3mm asher
=T Metal washout base
o 3 04 Bx03mm O EE
Collar ™.
i. Ea;ﬁ Hqimsﬁiigs : -‘-‘-\-‘ h - .— -
. P pa3xpd.8x1 . 5mm T . -
= “-‘_\_‘ . ]
. ‘
: , kN : T Linkage ball B(M3x4)
T T L - S PR i) EREER (M3xd)
N o $Ex12mm

Radius arm &
R adiusi#{§

L Metal washout control arm
i T EREETRES
Bearing 68327

Washer 6837 7Rl Bt
= B 3% TE3IMmm

f3x g 4.8:0 . 3mm

Socket button head screw

B A .
e Linkage ball B(VI3x4)

EXERR (M3xd)

Main shaft /
ey

g8 g 12x212 Smm

&CAUTIOH
e _
Already assembled by Factory. |

Before flying please check if 3
the screws are fived with glue.

2 DT

% Linkage ball B(M3x4)

EREER (M3wd)
$5x12mm

i3 [ 700NH5 | |




700NZ2 R g smern pt

BRANEEBTEAFREETL BHE

P
Q MMM Socket screw
Linkage rod(A) EEAT IR
TEARCA) 1 96 dmm x 2 M3 0mm

Linkage rod(C)
\ EHRC 1 B6xSEmm x 2

700NZ2A |

|'-l-u-._.__-__
(Ormm

Ball link
EIFE 8

= .

Head stopper
e W B D 3%

Approx. 33mmx 2

R (A)¥033mm x 2
Socket screw

FEEM T EEEM I 0mm) x 1

|
| 700NH2A | Likage roun

M3 Set screw
M3
i 3=Emm

@

x'h“n

Flybar padde
T

Linkage rod(C)

Approx. 75.5mmx 2
E2(C)H0758 5mm x 2

Linkage rod(B)

Approx. 43mmx 2 | 2Z2mm
B2 (B 43mm x 2

\

700NH

M3 Set screw
VA LEEER M 3xBmm)

A

Approx. 207mm Approx. 207mm
¥ao

Fu2m rm

J
I

Flybar paddle
ERTW

Make sure bhoth sides are equal in length.

AR TEREmERENES -




Bearing 670227
A2 ZLEED @ 15% 0 21xdmm) x 2

=

One-way bearing
EEEE S o 15x g 2331 Tmm) x 1

| | Tonom

Socket screw
FEEETEGMZ SxBmm) x 6

© ([

Socket button head screw
HEEN S EEM 3xEmm) « 6

Socket button head sc
HEER TR
M3xEmm -

One-way bearing shaft

EOEERE
&12x% ¢ 1541 .5mm

One-way bearing cover

BB a3
21 x g 15 Bx26mm

25 (o B
& 15% ¢ 23x1T mm
Bearing 670227
G702 £ E

0 15% g 21x4mm One-way bearing mount

B [CER A T EE

w2l x g E5x33.Tmm

CAUTION
) ) & F =
Main drive gear

Tasae Already assembled by Factory.
G647 Before flying, please check if
the screws are fixed with glue.
FEEETAR 88— RNHiIRH
iR ESE LB SR -

Autorotation tail crive gear

Apply grease E’?}E’EE
-l =

Please note the

direction of bearing.
FEEEMELD

S
£ Socket screw

HEN RS
M2.5xEmm

Before tighteningthe screw, please rotate
the bearing and checkthe concentricity of
the bearing. Then apply some glue evenly
3 - dtighten it firmly, to avoid
vy E the be k or heavy load at one side

B (O] E CAUT 8« ST R AR
AR RTEETD

700NB4A |

M4 Set screw
M EE R IMAxdmm ) x 2

Clutch nut
B SR ERTE( e 1hEmm ) x 1

O

Bearing 69522

Bearing 6800ZZ
AA007 FEN R 4 10% ¢ 18%Smm) x 2

700NB4B |

© [

Socket screw
[ EE T E M 3x8mm ) x 2

i

M3 Nut
MIlSERTRNE x 2

i

- @ .] ™y

. vy

M4 Set screw

M4 LEE= R
M dxdmm

M3 Nut
Lk liwles S T

& 2.5x60.5mm

Clutch gear
BESHEW

Clutch bell
BEoaEW
g2 X o 2620 2mm

Clutch liner

ESsikws

1x8x1 58mm
Already assembled by factory,

please note to check again.
EH%EZ - EFRLETTHER -

T43

B7Xe 15 4240 Omm S

T43

(==

R48

9

ftle amount of T43 thread

hen fixing a metal part.
BHENGEBTACAERTIIBHE

N4 Set screw
M4 LEH TR
M dxdimm

Clutch nut

BEo R e
1 dxBmm

Bearing 6800ZZ
G800E Ff i
g 10x ¢ 19<5mm

T~ e Socket screw

- R BT SR

H Q " i 38 mm
“o. %

M3 Nut
Il EEIRNE

R48

Clutch bearing block
BEo R

Option equipment: Magnet(Governor sensor)
Sl TEEERR

Bearing 69522
Te—— GORZ7ERR

B S 1 3xdmm

Clutch/Start shaft

PS5 R
& 5x &1 2x82mm




700NB1A| 700NB5A 700NB1

(© (wm |[o | [ —

Socket button head collar screw Socket button head self tapping g%ﬁf;g&"ﬁ:m amm
T TR EA M 3xBmm) x 2 screw 1T ERE

[I_ HEEN O EES W ET2.6x6mm) x 3 S
Socket button head screw @ D:.

HEER T ESEM I Zmm ) x 1
' Socket screw

@ D_ BT U AR (M 3% 2mm ) x 1
Socket screw
EEE T A3 Emm ) x 2

Washer
[:- ol g3 a8ximm x 1

Linkage ball C(M3x3.5) - v
RO (4362500 ¢ 5x8.5mm ) x 2

ﬂ}

M3 Specialty washer
MASFEEFE O (e dx e8x2mm) x 2

© |

Washer et
ol 3 g4 Bx0 3mm x 2 Main frames '- et screw
- o = filfR Was VeI
2Zmm =T
Frame mounting bolt . 3 3% ¢ Bx1
WS ST Canopy mounting bolt
BESEES :
Canopy support cket button head screw

pESECEAE LT SRR
3N g 5% g 6. .5x7 . 3mm —— 31 2mm

Canopy spacer

BERSNAE
w4 8x e 11x22mm f__--

Taill control arm
B3 S

Socket screw

EE T B
M3 dmm

Socket button head self tapping screw

FHENTEE R
T2 BxEmm

- Washer
ol R 5
g TSI ‘5 3% pd 8x0.3mm

Governor mount

EiESEEE ! HEEATERRR

Socket button

T RS I Sensor Frame mounting block
T2 BxBmm @ = ) 3% BEETER
14x12 . 5x8mm

Socket butto

collar screw Servo mounting plate
HHEENEHE ollE 8 EE &

I 3xBmm
i -. ‘l h N
| \
| @ B | Fuel tank guard
i 7 B8 : %S 2
! |
o 0 L
) i . ﬂ
t / .| 0

Fuel line grommet
HERBE !

5. 2% 7% ¢ 11xd Brm
S——
L : &

Apply alittle amount of T43 thread Engine mount (R)
lock when fixing a metal part. 2 ()
BHENGER T AEAERT SR 39 3x16%8 Smm

10




- N N
© [ o (ju (©)  ([1—- (©) [
Sockeat screw )
B TP AR M 3 4mm ) 1 Socket button head selftapping  gocket button head collar screw Socket button head collar screw
screw T 7T B E R M 3xBmm) x 6 e TP 7 B AR M 3xBm m) x 4
@ []:'- TP T B R (T2 BxBmm ) 1 -
— © | Do— O
Socket button head collar screw
FHEEHTEREEGHMIEmm) x 8 y Socket screw Wash
\ = asher
I WRA7 R M 3x12mm) 1 Fl g3g Sximm x 1
s M3 Set screw
u:l- .\\HEJLEE?MMSM Smm)x 2 )
Socket button head collar screw “"-n}r.:'h e
FHEHNTABEGHEMIEmm) x12 : : H--H""--n._ ."“"“-u-.,,_
E | R . Main shaft block

T el * 8 EE B

Socket button head collar screw

FREMT EEERHE
M3=8mm

Socket button head
self tapping screw

FHREMNSRENEE
T2 BxEmm

ting bolt

Switch mount - @
@
B B Servo mountlng
plate
aEZEEER g
o
pution head collar screw

M

/

EIE M B
M3 dmm

4 ~ 'ﬁ e
e L2

C

Socket button head

¥ EEATEEEGH _ Fuel line grommet
I 3x8m m m_-ﬂ,,___;r_h i Hf‘ —, HEFEE
..q__.__:_.:h__ml | -H__ﬁ:ﬁ--.. o n32ZxaTxn 1Txd 8mm Rear frame
Front frame mount / R e
i e T, brgce
i Engine mount (L) -~ _ RRERER
; ! S| ) T
gﬁfgge_r mount i Set screw 39.3%16x8.5mm - i
i ®1amm o
! Canopy mounting bolt '
; BWEFEER Front framebrace X
e Socket button head collar screw
¥ EE M RS
M 3x8mm

' . Fuel tank
Hex mounting bolt = WA
HEARgiEt
m 2.5x60.5mm

11




700NB4A |
© [ T—

Socket screw
B TR R (M 3k 2mm ) x 2

o

spring screw
HEE S EEEESMAEnm) x 2

© (w

Socket button head screw
HEEEEEEMASmm) x4

Socket button head collar
screw

3 WE N ERE S
M 3x8mm

.

700NB4B

()

Socket button head collar screw
FEER T EREGHMIEmm) x4

o

Socket button head collar
screw

FHEEATERERS
M 3xBmm

M4 Washer

MAZED]
gdx e l10ximm

700NB1A

/ ™
© | s Secket screw
L EEATER S
Socket screw -y 7 Mdx1Emm
B BEPST T EARAHM 4x16mm ) x 4 ! E’i‘"l""i'!-ll'u
M4 Washer ST
YATF O edx ¢ 10xTmm)
.
Lo BESE
Clutch g 22x e 48x18mm
. BT o
Engine fan cove 22% p48x Gmm
SIHEER T -
-' o : — Enginef
4 T Nut(supplied with engine) P J EI%%ITEQ an
;-@/Elﬂmwma L = ; — d
i e Engine fan mount
- T Hex mountingbeolt ' Engine fan mount Wadamm
: . NnERSnE L BI¥EEE s
iﬂﬁl .- \ . ! . .
(& =3 )} Washer(supplied _ (1 (.
‘, j.‘» ¢) with en gine) @_!\'i((-..‘ R
— -/ = Wl Ao
1P AN it
e d | | | | | )
A
Socket button head scréw . ; gftéon_eqmpment: ALY
HEERTE R . P ngine
M Smm Engine fan cover (L) L BE Gl

SIERERE )

After install the engine intothe model, please loosen
thefixing screw and adjust t!"le carburetor and the
engine are at an angle of 90 (Vertical).

SIEE MR EEHFETRMBILHBENESEEE -

T -

Option equipment:
91 Engine
HE Q15

Apply alittle amount of T4 3 thread
lock when fixing a metal part.
BRENEEBTAEAERTIIBHE

12




Main frame assembly point:

First do not fully tighten the screws of main frames
and put two bearings through the main shaft to
check if the movements are smooth. The bottom
bracket must be firmly touched the level table top
(glass surface); please keep the smooth movements
on main shaft and level bottom bracket, then slowly
tighten the screws. This assembly can help for the
power and flight performance.

ﬁ%%*ﬁ%ﬁi%ﬁ:

[REEE AT EE > NATHES _BHARAL
G e
mﬁlmﬁﬁmgmﬁﬁﬂhﬁﬁﬁliﬁéagﬁﬁ

_—— Main shaft

FEf

P

Press two main frames equally.

FiI TEMmER M

Mainframe

Glass surface FERIR

HHE T E

an; ar

700NB1A |

(©)

Socket button head collar screw
FEEER T EREESM 3xEBmm) x 2

700NG1 |

-
Socket screw
EEATEEHMI 2mm) x 4

M3 Washer
IO o 3xeBxlmm) x 4

©

M3 Set screw
MAE A MIxdmm ) x 4
e
Landing skid
=
200x60.25mm
M3 Set screw f—f’!
MALE BRI
I3 xdmm
P*x.
P
P
! .
i .
H ., NN
| ., S
i .
! . Socket
L@ - EBEANEER .
. 1 2mm -
-, .
- .

Skid pipe
HRiEE
¢9x310mm

M3 Sct screw
M3 L R

M 3xdmm

Apply alittle amount of T4 3 thread
, lock when fixing a metal part.
BHENE TR ACAERTIIEHE

CF Bottom plate
itk i [EE A
2.amm

Socket button head

collar screw
HE BN ERER R
M3IxEmm

7
[

M3 Washer
MIFFED
f3x g BxTmm

- Socket screw

1 BT TSR
i M 31 2mm

|

|

Skid pipeend cap
HREEHEEE

13




| 700NZ4 | ' 700NB5A | 700NT3BA
©  (pe Gy | | (T

Linkage_ball C{M2x5)
S (M2 kA (e Sxl0mm) x5 Socket button head self Ball link

tapping screw TS x 2
HEERTEENWETZ éxldmm) x4

Socket button head self

tapping screw
YEHEMNTEENSATZE4mm)x12

© i

M2 Nut
H20REE x5
- o 3K CF servo plate

3k S 33 0 Elevator servo mount
F [{2] IF 33

Servo e
Servo horn 173 i 28 I JE
ElE — I [
= T - = !
S [ A oo
- P | i
i il - |
S L |
: b
L L
N
N
P i

Linkage ball C{M2x5)
o Socket butt on head self

Tl mEC M2x0) !
f2x10mm H
I N Socket button head self tapping screw fgggﬂ;;;:ﬁﬁ
o e T RS IR T2.6x14mm
“‘~-N T2 6 4mm
.
\"'\.
‘N'-\.
-\' 1

Ball link
TR

.
] -
i (st . AT W AR
Carbon fiber tube Linkage ball
EEfESEE IREEC M)
2% g4x243mm

"

g5 Omm

—
L
-

Tail rudder con

FE f 12 Wl G A
o1 . 96x260mm

Ball link
ERTE

eltank sinker

& T
Fuel tube
HE 7
2. 5x g4 .5x70mm
Fuel tank nipple /
HiEEE /

14



70 0 N Z4 Recommend sanding the marked position as below illustration with a waterproof
abrasive paper(#800-1000) to avoid the wires of electric partsto be cut.

p
C_ BERTELRETE  EEF00-1000KDETE - IPLEFRRSHENE -

Linkage ball C(M2x5)
TEEC M2«50(e5x10mm) x 4

[ﬂm Waterproof abrasive paper

A
Socket button head self 2k A
tapping screw
YHERTEENSATZ6x14mm ) x 8

© i

M2 Nut
M2EREE x4

3K CF servo plate
KT 5 R 38 B S

e, Servo horn
R IR e
th. (4

2

Linkage ball C(M2x5)
TRTEC (M243)
g5 10mm

Socket button head self tapping screw

‘J’ S P B SRR
’ £ T2 Gx1dmm

15




700NB1 ] 700NB1A 700NZ2

o s ™

© [ I © oo Hor
Linkage ball C(M3x3.5) Linkage rod(E)
T (42351 ( 6538 Smm) x B R E o1 S6xT2mm x2

Bearing MR95ZZ QO T

MRGE7 7R ¢5x% ¢ 9%3mm) x 4 @ D:— Link:age rod(F)
s EWE R o1 DExBTmm x4 )
(H:- Socket screw
EEETTEEEMI12mm) x 1

Socket button head screw Linkage rod(E)
HEEPT S M 36mm) x 2 @ ﬂ Approx. 92mmx 2
42 (E)#192mm x 2
[|i:- Washer -
ol . . mm
Socket button head screw ol Bee s o0 Smmx |" "'|
FEERTEESRMIEnm) x 2 O :|]
. 72mm
@ I[l Elevator ball link
HigBFERE \
Bearing FEB3ZZ - - |
FEBAZ7ERA ¢ 3% ¢ 7x3mm) = 2 Elevator ball link
® il 700NZ2A | o 1
Elevatorarm 7
M4 Set screw - F b 12 c-'""i"l
MALE EE A M Axdmm) x 1 e ;II' Socket screw
m‘l Elevator lever ; B BRPET S AR
— : I 31 2mm
I &)1 0 g ||
Ball link
Control shaft collar | P12 M ﬂiggﬁsae\v
EEEE ¢ Sxe 7 Ex3mm) x 2 Masdmm

. A
2aring FEB3ZZ
L 1 e
T X3Amm
N ", Cre inkage ball C(M3x3.5)
Control shaft = _ . B TP T AR HEEC (134 .5)
i BT N @ @538 Smm
o4 Tx e5x98mm Socket button
head screw
Y EENTE R

L. M3xEmm

Aileron lever A
i | Li .
Aileron lever | Ig]!'?ﬁk?%fﬁ?" C(M3x3.5) N
THEHIES [0 5x8.5|_1:|_.|rn
/ =7 | Contré Control shaft
. |~ collar ¢ collar
T, - EEIRER N, EERER
/ el e w - aSx e’ Bxdmm
_ o ‘M . ﬁ. o Sxn 7 Exd >
3 - @R i ¢
Wy pyer Y 1’!1‘»3?.,-!, Bearing MR95Z2Z }\\
o = \ WRG57 78R ¥

¢ox e9x3Imm

Linkage rod(F)
Approx. 108mm x 4
1 (F)#7108mm x 4

TEmm
B

a7 mm

16




Fan cover fixing Tip

B REEEEHA

Before fixing the engine fan cover, please use a starter
to rotate the fan and move the fan cover. This is to make
sure no any interference, and then secure the fan cover

with a fixing screw.
HESESIRHANE S > BhEASEEENEERE 0 TERHE
BEE EXCTERRUREERERTREEREEEERHM

V

P

FUEL TUBE CLIP B ILLUSTRATION % 7 5 5 B R 85

R

|

FUEL TUBE CLIP ILLUSTRATION BEXRERLE

/H

Engine start: Unlock to refuel. ; . ;
S| E) | R e 5";5;5;;??‘53;5;&5%%%" stop refueling.

3-Way fuel filter
3 T s R

Fuel tube

: FueltubeclipB
HE HEW A

17



700NT1 |

. Tail boom mount(R
Bearing 69522 5 R () (R)
G957 78 3
eox a1 3xdmm
Bearing 69522
AT o S p 1 3xdmm) x 2
Front drive gear assembly
FE S B W EmiE
Bearing 6701ZZ
Bearing 6701 _ : | O701I78E R (01 2x o1 Bxdmm) x 2

67017 7883 ) .
pl12% p18x4mm L Hex mounting bolt

e ARSI
4 2 5x60 . 5mm

embling Umbrella Gear :

senote to push the gear
end at a fixed position,
o sure the gears mesh

other smooth.
EJEIEEE.@JIEE{? v

Tail boom mount(L)
E & EFE EE T

700NT2A |

lock when fixing a m etal part.
BRANEEETACAERTIIEBHEE

’ Apply alittle amount of T43 thread

(©  (m

Socket button head screw
HEERTEEEMIEmm ) 6

©

Socket button hea
HHEEN T EGEM2 .5

Bearing MR126ZZ

MR1267 78R3 o6 1 2xd 2

FloBxaTaxdnmix S Socket button head screw
FEEH S ERE

M AxEmm

.

Torque tube drive tail unit )
= RS e EE Control arm mounting bolt
21 . 5x g 27 x4Bmm FE4 &l 1S S F

e ax14x20 5mm
e .
d___.-l""-'-- -‘-‘-H'-\.
.
Collar Ny Socket button head screw
HESEAE - Y EEASERR
12 4% w181 0mm H,\ME.SxEmm

i brell ar
g umbrella gear |-
!ﬁ!nﬂ -

24T ™~

G017 78H 3
o1 2% ¢ 18xdmm
L

Metal plate (R)
2 8% 355 IR

Socket button head screw ¢ 12%22.5%37mm
FHEBEHR BT
M 3xEmm :
Aluminum bolt

&5 52 F it
B .S ¢8x29mm

Tail rotor shaft assembly
2 EBER

Metal plate (L)

B & BT AR BearingMR12622Z
#12%22.5%37mm MR1Z67 78l

$Ex ¢12x4mm

18




700NT2B

-

© [ o

Soclket scrow
EEET EGHSMIEnm) x 2

ORIC

Thrust bearing
IERE R S 1 Oxdmm) x 2

Bearing MR105Z22
MELOOZ 78R 5% ¢ 10xdmm ) x 2

Washer
T 3 ¢ Bx06mm ) x 2

® Ik

M4 Set screw
L WAL i ERM A xdmm ) x 1

700NT2C |

700NT2D |

i ™
(-

Linkage ball C(M2x5)
WS (M2 (e5x10mm) x 1

Socket collar screw
[ TP R M 3 20mm ) w1

©

Washer
T pIxg 48 3mm)x 2

© |

Bearing 68322
G EEE (g 3% ¢ Tx3mm) x 2

©

Collar
[l P EEEE ¢ S 5 2n8 . Smm w1

© {

M2 Nut

H2TENE %1
.

CAUTION
E B

([

Collar screw
BREIREIM2xBmm ) x 4

S@et screwlj-

HEASEGEMZEmm) x 2

Collar A
[FEEFEREN ¢ 2 g 3xdmm ) x 2

Collar B
[EiFIFEEER (¢ 2x ¢3x3mm) x 2

© (=

Linkage ball C(M3x3.5)
TR (M3 .50( ¢ 5x8.5mm) x 1

O |

Bearing MR12822Z
MRI2EZ 78830 ¢ Bx ¢ 12x3.5mm ) x 2

OH M

Slide shaft

- ™

lock when fixing a metal part.
FRENCERETAERAEETIEBRE

, Apply alittle amount of T43 thread

Socket screw
EEA SRS
M 3xBmm

Fo
g3 8x0.6mm

Thrust bearing

I HEER
5w ¢ 10xd mm

Collar screw

B 88 B

e !

Aim tail rotor hub at the concave o tail rotor shaft and fix it,
please apply a little glue on the set screw.

FEDER T B FEbm SE E e enD Iz iR - - SRhERE DR -

Assembling Umbrella Gear : Please noteto push
the gear tothe end at afixed position, to make

sure the gears mesh with each other smooth.
HEHE  TEBUARIERD  LEBTSRSTER -

Tail rotor control
(B e [ D 51

M2 Nut
M20R NE

Linkage ball C(M2x5)
TRERC (M2x5)
& Sxl0mm

AT

@

Slide sha
RiaE

Linkage
HRTED

g 3 g TX3MM

EAtH.EEE
3% g4 .9x5mm

Washer
Fo
g 3% ¢4 Bx0 3mm

Socket collar screw
HEM S EREWE
M3x20m m

OEEEEIES

When tightening a linkage ball to a plastic part, please nateto use a little
CA glue and tighten it firmly, but not over tightened, or they will strip.
ENEESE M\ BB R E - EROBCARBITER R DEEET - fIiE%aEN

Bearing MR128
MR1287 78R
4 8% 1 2x3.5mm

Bearing 683ZZ

Collar A

FEiET DEiREN
2 Jxdmm
Collar B “~" "7

FEiF FIE =R
2% g 3x3mm

Bearing holder
EHZHERE

After complete thetail rotor assembly, please checkif it rotates smoothly.
(If not, please properly adjust the part gap.)
EHEEETHERERERRETESHERAETIHEEERESHER

EERER
M 2x8mm

i CAUTION
Tz B
Apply grease onthrust baaring.
MR e FRRE
L=l (1M}
Smaller ID larger ID ==
ek =l . eAk =l o ]
Thru=t bearing || fifat & ;a..l?ﬁt;rw_hd er
rotor holder
i CEEE
R105ZZ
M4 Set screw
M LI R

4 =dmm
ub

FE T

a1 039 6mm

Control link
2 3l T T

Socket collar screw
HEMNERER
M3x20mm

EMS Nut

M3 [FRE BRhE

(™ 3K CF Tail blade

R PN

19




Already assembled by factory,

please note to check again.
Bk  EBRLE TS -

Socket screw

ngi,;fmﬁ When assembling into the tail boom, please

apply some oil on the surface, to make it smooth
during the assembling and keep it vertical with
the torque tube for smocth rotation.

EMEENE - ASHLEEEE LR TR EEhTaE
Torque tube | FEIEEESTE « 5 EEE) B -

= 8 &) &iT

When assembling
thetail boom,
pleaseaim at the
fixing hole 5.

EAEEREEERN
YEEE «SEEH

Socket collar screw
HEMN S ERERS

. —_ M3x22mm
-~ Tail control guide T M3 Specialty washer
- EEHIF EED T MIBEED :
, ) e 3 @ BX2
4'“--&.,5__ 3K Tail boom q?‘*--ii e
IBREE @} I
%._M ., 7aamm
Ball link - B i
Y E 7

e M3 Specialt h
“‘!_—* Hgﬁﬁgi__ma y washer

.~ Stabilizer mount (Upper) ~ Socket scré
| KEHEE L { BER TR
: .r:f L3 26mm

o~
s
-~
ra

" Tail rudder control rod B
S ERERRET

.
.

éﬂ:@%"‘% brace end  Before assembling, please wrap the tail boom
- with a scotch (Thickness 0.03~0.05mm)

e -Rpltfﬂ!%];ﬂll.*ME

WEH“M.N

)

3K CF Vertical stabilizer

Tail boom brace MR TEW

EE W o Ww/@g\
700NT1A | i

© [ Po—

Sockeat screw
EEAEGEMI dmm) x 4

M3 Nut
MADRARIE 4

Tip to fix TR

Pleaseapply
dust cover or it

some oil on the
B L oL R AFRMR L i

gluetc VIR148 bearingon thetorque tube, avoid CA glue adheringtothe
sethe bearing stuck. When assembling into thetail boom, please apply

older and presstheholder intothe tail boom horizontally.
R BECLSBBAENDEFEMENBR X GFAEEANR  EEHBF2EANZHE

FIIEAEERTIER -
Bearing MR148ZZ
MR1487 7883

.

700NT2

MNeutral point 81 1 dxdmm

of torque tube
Torquetube
<::1 FE @) a4
(o RS

FE B E) 8 L
S S« 302 0 | I T—" d— o
P 0 O, . W i 1
e | ey e

f \
Socket screw Tube front 26cm 26cm Tube end
O 737U AR AH(M 3% A p S5 SRR 2 i

Torque tube bearing holder

E @ EEn s

Spray Silicone oil inside the tail boom o 14x ©20.7x13mm

EREDEH

M3 Specialty washer
VSR O 3% 0 8x2mm) x 2

700NT2EA|

Socket screw
EER T EEML I 2mm) x 2

© |

Socket collar screw
HEACEMEGHMI22mm)x2

M3 Specialty washer

Y355 2 T 0 3x 0 Bx2mm ) x 2 [700NT3 BA‘

O (Olirm

M4 Washer Ball link
L MATE T pdx g1 0xlmm)x 2 AR 2

20




' 700NT1A | 700NZ2 ' 700NZ2A |

' .

||...] O —— oo e
@ Throttle linkage rod m-|

FPSEMN 1 96 Tmm x 1 ]
Socket button head collar screw Ball link

BT TS SRR 3xBmm) x 8 AP x 2

.

700NB1 |

. ™

© | —

Socket screw
HEAEEEMLIEGmm) x 2

O |

ﬂ;g:ﬂ;rum mm) x 2 Please assemblethe Glinkagerods inside

oy theservo hornsto avoid any interference

caused t:}'the canopy. .
GESFEER GRS A AIEFRIMFE T RN ES

Sockef cad collar screw

HEmEA
M 3x8mm

Frame mounting bolt
= 2=Rr it

MEBEED
a4 e 10xTmm

Socket button head collar screw \, s _ Socket screw
SRR R &y, B R
®1Emm

Throttle linkage rod

Approx. 10Bmmx 1
FIPSEATHI08mm x 1

|‘ 75mm ’|

a7 mm

| &CEUT gﬂ

When tightening a screw to a plastic part, please tighten it firmly, but not

over tightened, or they will strip.
iR A BB AR LI E - BERRERT - MBS oEEENES -

21



700NB3 |

©

Socket collar screw
FHEMTUREERR(MLATmm) x 1

-

When tightening the main blade fixing screw, please tighten it firmly,
but not over tighten, or it may cause the damage of main blade holder

andresult in danger.
RRETHHEMEIEEERERNT BRTURENZMHENESRE  RITEARE -

Socket collar screw

REA-EEERH
MSx32mm

I.],.-J"'
Main shaft spacer(1) SP?TE part:
EEFEE (D12 g 1ExImm) x 1 Main shaft spacer(0.8)
B ¢ EEE 508
(o1 2x g1 6x0.8mmlx1
Spare part: R Spare part:
Main shaft spacer(1.2) Main shaft spacer(0.5)
Em o EBBRA1.2 Em o EBB 0.5
'\_{¢.12><¢.1Ex1.2mmjx1 (2% g 16x05mmlx 1 A
700NZ2A l Linkage rod(D)
Approx. 67.2mmx 2| 44mm
{12 D)HIET . 2mm x 2
e
£
(@Yi=m
Ball link
EiTmE x4

700NZ2 |

O

Linkage rod(D)
DY w1 96xddmm x 2

Main drive
FEF iR

| N

T p—
Je—p -

g

il
S
| .|||||I||||||||||l||||

Lar—))

/

Socket screw
BHEMEHERH
Mdx27mm

M5 Nut
M SIS e

Option equipment: 690~ 710 Blade
S A00-TI0EREW

o ?‘;- W
N H”}[EW'E#
f

— AN
T ‘t!u.!:’..—--"" Il'l L |

34

Standard Equipment:

Main shaft spacer(1)
EEm: TEHEH
p12x p16xTmm

Spare part:Main shaft spacer(1.2)
Main shaft spacer(0.8)
Main shaft spacer(0.5)

B FEERE .Y 012xg16x1 2mm
EEIEE 0.8 012% ¢16x0.8mm
EEEES 0.5 01201 6x0.5mm

o0
Ll

@u

oo

(@

22




6.EQUIPMENT INSTALLATION Z&&i#icES

Gyro
R —
) o
Battery of receiver
ER SRR
g °(9
: G
C] o
Hook and Loop Tape(fuzzy) @ 0 p
B Al 5h S o
-1'|, @
Hook and Loop Tape(hooked)
B 7365 (i) - (o
Receiver mount - 0
F 4 33 i 3
Receiver (( 90 Muffler
FE I SR EREIEE
.
o
Gyro
DL G R
@ Battery of receiver
S FEI 38 it
y
O [
@ nun@n% \
@
Option/ Unnecessary o
equipment:Regulator controller £
SEEGENERS - @
I a6 17 5% o
‘ll Receiver mount
® 9 ° 4 38 I

23



7.SERVO AND LINKAGE ROD SETTING ILLUSTRATION @iRzERE1TRERS

il s
T e

; ] v;' .IIIII}!'I&:
v -
T Linkage rod(F)
0 [ Approx. 108mm x 4

EE(F)#0108mm x 4

.- ;::Ilﬁ

Tail rudder control rod A

Approx. 2B3mm x 1
EACERIERA #1283m x|

7Emm

j i

B7mm

250rmm

EEDr:mIE T [C /'l\\

= CI=1C
: HM@E

L =
%% | ., €
A\ \ Iiieaih (S

. il

8.CANOPY ASSENIBLY #iESEZ%

Canopy nut
BEIEEE

Canopy protector '
ﬁﬁ:%-ul_ y K !—l [@@

Landing skid nut
HRmz2HE

24



%2R BER

My
z
O
=
<
o
=
0
>
-
—
=
Z
m
=
=
>
g
L
O
o
=
3]
L
-
L
(o))

Option / Unnecessary
equipment:Regulator controller

FiEAREGELESD -
TEiE 317 ml 38

r side)
_ _ e S— _
Tail rudder contrelred B
Approx. 801Tmmx 1
B #Ei2 Al SR a0lmm ¢ |
Tr8mm
TEBmm '_.
1]
HITEC - FUTABA 7CH receiver w JR 7CH receiver wiring —mmzmé of receiver
HITEC.FUTABA 7CHEN SR B R THEWEEETEE 4.8~ 5.8V )
EWEERER 4. B-5. 8V
Ailaron ._m.m__.:oz_n.
/=) iBFY

ﬁmmIm,_. ilp CHi — mmuﬁm_q..____

=il
Elevator Aileron I w==={ CH1
e Iy e ] T e CH2
BIHE FHE R -@ mmm_ =k ) ! ] —
CHo e cH2 A — &n3

CHS
Thrattle Elovator e — AL
15 Hilig /AT M — AU 2
CH3 CH3 7 n:w::m_
Rudder Rudder (Gyro | o
el ) Pt L il i

(CH3) (CHY)
Gain channed wire Gain channed war
BERENRE BEREARE

Pitch
YREE

7-Channel Receiver is adequate for the requirements of the TREX hdli.

You will need the following channels at a minimum: Throttle, Rudder,
Elevator, Aileron, and especially Pitch(CHE) and Gyro{CH5) contrals.

CENFOiEN 352 BRI B [ REVER EFHAVEET R  IF 7#PT - EE - Frighs -
Bl M EERENFN - OIS B iR S5 25 SRR UPE 4R (CH0) SRuRER (CHo) -

7-Channel Receiver is adequate for the requirements of the T-REX hali.
You will need the following channels at a minimum: Throttle, Rudder,
Elevator, Aileron, and especially Pitch(AUX 1)and Gyro(AUX 2) controls.

CENERiEN 380 EF BT | REVER EFHEVE BT - IF 7P - JEfE - Frighs -
Bl MEFEAENTFN - INOJLIEIE R S0 N SRR BUPE IR (AU 2) SRRER (AUX 1) -

25



10.SERVO SETTING AND ADJUSTMENT @iz eagizE AULIGN I//

To set this option is to turn on the transmitter and connect to BEC power.
IR E R i BE S8 il S - 8 CBECEIRENT I TERIE -

JR Transmitter/Servo
JREIT 2T MG AE2E Bl (R

Positions of CH2 - CHE are exchangeable, After
assembling as photo (Note:Set the transmitter
under CCPM 120 degrees mode), pull throttle
stick (pitch) upward. If one swashplate servo

(or two servos) moves downward, adjust reverse
switch (REVY) on the transmitter to make t moves
upward. If three servo move downward, adjust the
travel value (+-) of SWASH CHE on the transmitter
to make them move upward. When the actions of
Aileron and Elevator are opposite, adjust travel
values of SWASH CH2 and Ch3.

{H2 ~ CHeOI B #A S EEECEEE i EDS
Gy R TR R R S
FTHRORET EIEE T2 - EREERENE S
AR > L e L e
Aileron: CH2|' Pitch:CHE T 6 2 = & ~[Pitch:CHe| Aileron:CH2 B gﬁ " Siggu}'ﬂi! [ER18 " {Eiai 35o) 5
2M: 0 ol | BN miech | SIECR P ST

[1]

S
ARG5S RIS SikSH 2 O
............. =g

FUTABAHITEC Transmitter/Servo

FUTABJ&J’HITECEE‘%E%E@HE%EM Positions of CH1 - CHE are exchangeable, After

assembling as photo (Note:Set the transmitter
—— under CCPIM 120 ees mode), pull throttle
- t"l_l,“ stick (pitch) ¢ one swashplate servo
f 'ﬁl “AE (or two servos ownward, adjust reverse
switch (REVY) o mitter to make it moves
d, If three s 2 downward, adjust the
+ - CHE on the transmitter
hen the actions of
e, adjust travel

(F1tcht '
%ﬁ%&éﬁﬁﬁ%&
SIS T B
\ (& (ol 28(0) ¥
Aileron:CH1 |; :CHE : HE| Ailen i ’ HaaE SWASH (41 - (42
BIBLCH |IREG:CHE s -' - e z

[

AN
11.ADJUSTMENTS FOR GYRO AND TAIL NEUTRAL SETTING feRERERPUERERE AL IGIN I//

Recommend to chog
gain switch on t
connect to BEC
and the helicopt
must be correct
Bh T A
FICIRERTE

| TAIL NEUTRAL S

V off Revolution mixing(RVMX) mode on the transmitter, then set the

ock mode. The gain setting is about 70%, and after transmitter setting,
ting. Note: When turn on BEC power, please do not touch tail rudder stick
ds, make tail servo arm and tail servo at a right angle(90 degrees), tail pitch assembly

dle of the travel of tail rotor shaft for standard neutral setting.

B HRNRRERCANERNEZED TSNS T NEEERRRREDERTRT - &
e S L e L e s B e e
BB OO RN 3 R ) A I G S R R ) PR (8 + 20 70T A R P 1T B30 -

| HEAD LOCK DIRECTION SETTING OF GYRO [CIE{EETE O[O E |

ead Lo

After setting Head Lock mode, correct setting position of tail servo and tail To check the head lock direction of gyro is to move the tail
pitch assembly is as photo. If the tail pitch assembly is not at the neutral counterclockwise and the tail servo horn will be trimmed
position, please adjust the length of rudder control rod to trim. clockwise. If it trims in the reverse direction, please switch
[FREEEEREQHEEE PIIchERIELEEELE - 52 PilchiZREFED the gyro to"REVERSE".

FFRERERRISROREREL - [EEEREIORR  ETERIRGEED  SaREEIERE

L RAEHFUDEEEE L BERD BREEL -

Tail servo horn
2 ol RS

Middle tail g

%itch assembly.
PitchiEEHIEE

Tail moving direction

EREELE

Trim direction for

tail servo horn.
EOEEIEESE

Tail case set
=t




12.PITCH AND THROTTLE SETTING EHesiRisssarsse AUGN I//

GENERAL FLIGHT —gR{TI&ET,

GENER.&L_FUGHT
— 2RI TIET,
Throttie Bitch
il YREE
100%High speed
O +HO'

E0%

L 17 7s - —
Stick position at high/T hrottle100%/Pitch+10~
EAR R BP0/ Pitch+10°

c0%HDwEng o
B +0

40%

!
MW & O

o
2
=
}'E
&
T
N

Stick position at Hovering/T t_hrc:uttle 60%/ Pitch+5"
EIR SR BPIe0/P iteh+h

B e Y
Stick position at low/Th rotlleeﬂjfcf'PitchD‘L -
HEARESE BPI0%/Pitch(--2

3D FLIGHT 3D RITIRE | IDLE 1:SPORT FLIGHT |
. Throttle Pitch
izl #riE
+H0~+17 ] 100% HT~ 417
I | 4 75%
3 B0% +3
2 BI%
i TO% 5
100% f==========mmmm e e
|

n at high/Thra YPitch+10= +H12°

75% !
BP9 CoigiBich +1 0+ 12° 0% LT | |
65% F-——== ! -
60% [~—=- [ : | !
— A
| |' | i
1 2 3 4 o]
Throttle Curve(Simple Asrobatic Flight)
— S TR THE 2 PSR
e e | IDLE 2:3D FLIGHT |
Stick ppsilion at middleﬂhrottle GBS%;’Pitch Dﬁ Throttle Pitch
HER O BPIeCR-65%/ Pitch O BP9 ¥RiE
= 5 ORSA HO~ +H2
G0%~63% Midde .
3| " ho-soup 0
100% Low . 5
1 O IE 40~ 12
]
e ; 100%
) = P PN —

Stick position at Iowﬂ- hrottle ﬂD'ﬂ-"q"PiEch—mi 42
FERR{EIR GBS 00%/ Piteh-10--12°

1.Aitch range: Approx 113 degrees.
2.Hint: Do not exceed 12 degrees pitch range. Doing so may cause motor
&C{&UTION overload and binding of certain head components.
) 3.Hint: Do not tilt swashplate more than 9 degrees. Doing so may cause motor
overload and binding of certain head components. |

60%

1. 9296 (Pitch) #B{T12#0 +13 ) 1 2 3 4
2. 5% - WREREETIRRE £ 12 VA UREDEYTE  OIEEEHIS (AR JER IR el T - T%%E?L&ﬁ{%%%?g
325 - +FRIFNAERTETEEY  EAIENRTE  THEBHE|Fa RieRARB T - SRR

27



13.GOVERNOR INSTRUCTION MANUAL =&#ziERRE

FeaturesIJgE:G 0A

1.Compact design, easy use, simple setting with great speed control performance.

2.Speed resolution: 0. 1RPM

3.Speed stability accuracy: within 1% (Steady State)

4.Not apply to S9251 - S9256 and other 760 ;s servos. Th;:Fme gné

1. Liﬁl'ﬁh%ﬂf%% TEEHNBE  IREEBROEERR | oy o i CH3

2. %E%ﬁﬁ%@ ] RPM e N e CH4

I ERPHEEIRLARN (steady state) - e CHS

1. REFIS9251 - 592568 760 1 511 AR 8% - i S S 31

BEE otrav i Receiver

Specifications E RE&/B &+ Thrq;t;'a?tjﬁs?;gt ? (7 Channel or more)
TOEME L aE
b

1.0Operating voltage:DC4.5V-6V
2.Consumption current:<20mA@4.8V
3.Direct detection of engine rotation speed
4.Speed control range: 10500~21000RPM
5.Servo RWM output pulse width: 1~2ms,

not apply to S9251,59256,other 760, s servos.

6.0perating temperature range:-20°C~85C
7 .0perating moisture range:0%~95%
8.Case size(body):28.5x26. 2x9mm
9.Signal wire length:160mm
10.Sensor wire length:250mm
11.Weight:10g(including wires)
12.Accessories: Magnet x 2pcs
Screw (T2.6x6) x 2pcs
Governor mount x 1pc

Instruction Z& {FEFH R 0A

S pole faces up
ShgA N pole faces up

Clutch bell —
S a8

*:In order to kb
operation,

KRBT HSHE
1. See Fig. 1, fir:
magnet (mark

NOTE: Magne
cut out the sp

111rntt|e servo
P9 CliEEE

Sensor
o R 22

y

1. T{EERE:DC 4.5V-6V -

2 BFEEM: <20mAB4 .8V -

3. EEERSI#EE -

A ERGEE:10500~21000RPM -

5. {3 iR EEPWNEE i B -2ms » AEA S9251 ~ S925655760 u siEfR 28 -

6. T{EREFE-20C-85C -

7. IT{EREGTE: 0%-95% -
B.ARENRRR T:28.5x26.2x9mm -
0.FARERE: 160mm -

10 . 8RR £:200mm =
11.2&:10g9 (EF4E) -
12 B 4 855 R FE 8 2
EEMNT

Screw

T2.6x6mm

FEEHA AR

1p and the north pole of the other magnet faces down.
st be firmly secured. If the magnet falls from the engine fan during the flight, the governor will automatically

2.See Fig. 2, install the sensor on the main frame, and check if any interference caused by the clutch bell.
3.Before connecting to the governoil, first please check the rotation direction (clockwise/anti-clockwise) of throttle servo and travel

range are correct.

4.Choose an un-used switch for governor ON/OFF switch. Connect the yellow sign wire of the governor to the receiver's channel.

Then connect the governor to the power and make sure that turning on the switch is for Governor ON and off is for Governor OFF
(Green LED ight is governor ON mode, and Red LED light is governor OFF mode)

5.When connecting the governor to the power, LED light is on. When the magnet is lapped over the sensor, the LED light will be off.
(If the LED isn't off, please check the polarity of the magnet and check if the wire is well connected and check for the distance

between the sensor and the magnet.)

6.Adjustment of throttle travel: First place the throttle stick at the lowest position, and then turn on the transmitter. After that turn

on the receiver. When the LED light is on, press "Throttle Travel Setting" button on the governor for 3 seconds. While the LED
light flash, please place the throttle stick at the highest position. Then the LED light will be off and later be on again, it means

the setting is completed.

NOTE: Do not run the engine before completing the throttle limit setting, to avoid the throttle travel error or servo reversion.
7 .When normal, the throttle curve is straight (0%/50%/100%). When ldle, the throttle curve cannot be lower than 50%. When the

governor fails, it will go back to the governor OFF mode. Therefore, even though you have installed the governof, the throttle
curve of transmitter must be set as regular setting.

8.Two conditions- Governor will be enabled:

(1) Turn on the governor switch, and LED light is green. (2)Throttle position >30%; and more.

9. When the governor turns on, the rotation speed of the engine is controlled by the ATV (%) which is the channel chosen on the

4" step. The following chart is ATV setting and engine rotation speed for Futaba and JR transmitters. The rotation speed of main
blade is converted according to the engine ratio of original helicopter.

28




(/4

13.GOVERNOR INSTRUCTION MANUAL =&#ziERRE

ALIGN

1. 00E —/oid @ik B s — N B C (VEECEVBE AN » —FENEET » LICATRIBHBTH S MR EDWH EL -
SOIM-WFBBEDLE - SRITPDEHE RS - Bk E BHUS ERLDEE -

2 MBZEnEREERMASLZERARLE  THREESHMSEWEL TSI -

J.BEERSEA  LEEHMIARBEYB REBHITIEESIERE -

A E—EERELKREREBEHE  FREREFERMURHFER  WHREFRENICHAMREINZNBLEBIFEIEE  EERE
HeEE LEREEBIICHER - LIEERHBEEERRT - REBBAEFERRINRERRINFE XS LAOLIDRIRIE - SEERRILEDBAE) -

bERSBELERE LtDES  SHHARMASESE  LOBRHE -
(JLEDKIBHE - FREWHWEIES ERE RS EEESEE s ASREHMEHESEE < )

6 BPIITIEEIMIE « ST BPIE R RIERENE - HEFEERIIE - BEENBER - ELI0R R ERS LR ER=E - ILHELED
T B HPIEEHIRSHUE HELEDBLRHEEN =L - BISTlEREESE -
SOEMRMITERZBPITIESR EatD7)225|% - LIS BPITiEE R EalERE2ER -

7. BPIERERTENOrMA 1BF REMR (0%00%7100%) - id1e;BPIEBRERIER AT EIRDY AEBZRERSS » EXREHFIBRIDBERESR
BEIVRERTE » AREE RSB RV EHT ROFEERRT -

8. EXRSBNFEFFE_18: (1) EREBHEARE - LEDRRIE - (2)BFIIE >30%ELL -

0. EFEEREER » SIRNEFRAVZAHEILBRIMEERENTESATV) B0 (%) BETHRA > TRA/FutabaERIREREATVE EiBEE S|
FEFOHRE TERNEFRSEKEFES BEISIRELBRR -

FUTABA PCM 1024Z FUTABA T14MZ/T12FG/T12Z JF 0S/9X/9XI
ATV T-REX 700N T-REX 700N
A e S s Engns e T
10% 10500 1280 10500 1280
20% 10500 1280
30% 1317 10500 1280
40% 1463 11200 1366
50% 13300 1622 12400 1512
60% 14550 1774 13600 1658
70% 2288 15800 1927 14850 1811
80% 20410 2489 17100 2085 16000 1951
90% 21000 2560 18340 2237 17200 2098
100% 21000 2560 19700 2402 18450 2250
110% 21000 2560 20860 2544 19640 2395
120% 21000 2560 21000 2560 20760 2532
130% 21000 2560 21000 2560 21000 2560
140% 21000 2560 21000 2560 21000 2560
150% 21000 2560 21000 2560 21000 2560

NOTE: Ifthe LED light is off, please check if the magnet is lapped over the sensor. Please turn the magnet position
of clutch bell to let the LED light on.

HUIMBIFERSBIE SR BUEEHIRBARBES

BB ORBHAENUE  FErEsE -

29




14.2 IN 1 VOLTAGE REGULATOR INSTRUCTION MANUAL E1BESZLERRE ALIGN I//

Features 8555 65

1.Due to the unique 2 in 1 design, the regulator's functions provide power to the receiver, servos, and the internal glow plug
ignition system that does not require you to remove the clip lead.

2. The linear regulator design results in no interference to the receiver. The required input power may only consist of a 2 cell
Li-ion or a Li-Poly battery.

3.When the integrated power switch is moved to the on position, the voltage indicating LED's and ignition indicating LED's wiill
iIIuminate displaying thestatus of the battery voltage, and of the plug ignitiun function.

1 B0 E T% g5t ﬂ?g%fﬁ (B% %LL%EUEL Rk ji?l_{E Ei %ﬁﬂﬂ Z2ER(S HEE‘E EEU I ﬁ“ﬂ = @%BE%HAEEE%:FEE;%J\&%EM | Eﬁ/ﬁﬂﬁﬁﬁﬁ?@%ﬁﬁ}ﬁﬁ%m@m FER
2. ixo 11W1 ] DF nn = =

terminal.
ﬁ\ IE B 0 200 B A 1

Voltage indicating light
ERfETE

Specifications E @E 18/G &4

1.Input Voltage: DC 7.4V 2 cell Lithium or Li-Poly battery et
2.0utput Voltage: DC 5.8V(BEC)/1.5V(Glow Plug) Green Iigh’z -
3.Max. Continuous Current: 6A Green light s

4.Weight: 53.5g (including wires)
5.Regulator size: 80x30x13.3mm
Control board size: 35x24x10mm

Green light 2

Empty T8V TEV B0V Rl
SHORT BI F“IR

g\ EE:0C 7.4V 2CELLI2E o

285 BAE:OC 5.8V (BEC) / 1.5V (GTow Plug) Connect Negative "““t"“‘e ?

4.88:03. 5@(%‘1&3%@ n

R EFEEEER0x30x13. 3mm Z
Eos|#m3sx2 4% 10mm

2IN1 Vt:;dlta - '_-r

Power switch
ZFEFHE

Instruction Z#E (G50

Receiver and Servo Voltage Regulating Functions:

1.The Auto-detecting voltage LED's will display a seri i 2 ti e-light array is illuminated then
the battery is fully charged.When the voltage dr : | turn off. USE CAUTION: Once the
green lights are no longer illuminated the battery gle flight. When only the single red LED is lit,
DO NOT ATTEMPT TO OPERATE THE MODEL The ed too low, and must be recharged before its
next use.

2.1t is imp ortant to note that not

ate on 6 volts, such as Futaba servo models 9241, 9251, 9253,

ndling 6V. Please check with the manufacturing specifications

of the servo before attempting tc 8, ate 5. ine voltage Step-Down may be purchased and is recommended
- ’ os that are not designed to handle 6V. Please note that some servos
are designed fa a voltage step-down.

A3 ERE AR R 5

1. A EmEEETE O mETs » ZAEWTFUEEREWRET: EROEEERHEET. OV CFARIESIRRE) » ET 5w
BN EE e T RN/ Y = B IRESHERRTEMLYEERE » TEZBERE !

2. B ENiEIAREs0: 241 026379254 6255.9256%5 » IHAREL RGN ES SEAS RIS EVE R MR - PTLUEMR Lt RELR)SIR 207853025 1V
[k B S 28 [P i = TS z :

Glow Plug Igniti

1.Start by conne e wires using the included diagram as a reference. Once completed connect the battery and move the
power switch to the on position. Depress the "START" button on the control board. The green and the orange lights will
illuminate. When this happens the glow plug is being ignited for a period of 15 seconds. After 15 seconds, the control board
will stop igniting the glow plug. If the engine has not yet been started, the process can be repeated by simply repressing the
"START" button. The Ignition system is designed to automatically shut off once the engine starts running. To ensure that the
system is operating properly, check to make sure that the orange and green lights have shut off once the engine starts running.
In the event that the lights are still illuminated once the engine is running, it may be necessary to remove the lead clip from the
engine.

2.If the orange light is not illuminated after pressing "START" then this means that the glow plug is not being ignited. Please
check to see if the element of the glow plug has burned out, or if the lead clip is not properly connected to the glow plug.

3.If the Glow plug is short-circuited or the lead dip has contacted the outer case of the engine, the red (SHORT) light will be
illuminated approx. 1 second after pressing the "START" button. If the "SHORT" light illuminates the system will automatically
shut off the power to the output leads.

NEZEESNEEEN !

1 kK ERT BB o RE - FIEEIRER - EEIL T HAIESER LAY START 5 » R NETIBIRISEEIEE N RE R NEECEREND »
SN AR50 - 15REE SRR - WREAZNELNGE » RIBHE —2ZU START 8 : IR ANE S EERERS » PTLISI#EE)E - E0Ee - iRedis
TS HR15W @IS, - B NERIERIZBIF -

2. BT START 805 » IBIBARSE » RTNEEREREN  BRENSENNEESTHBIEE » NSBTKEERENBREME L -

UK NEZBFF Ipm RS ( EIRER ) B5INREARS - ST START 3 - 16 (SHORD BRI Bt - 1@ BRI EEEIRREIEREL
BN EEESERENEERS N ESEMEISIBTNAE -

NOTE: Please use double-sided foam tape or hook & loop tap to fix the regulator on the helicopter. Please do not tighten the
wires of regulator hard to avoid the wires loose or broken caused by the vibration during the operation of the helicopter.

T AERRR RPN EEREEFRETE - RESHNSHKREF/INESERE - DR EFRESFRRSSHIEIEFRRENR -

30




15.FLIGHT ADJUSTMENT AND SETTING #R{TaeR%a®E

Please practice simulation flight before real flying {73555 5t 3 B ISR RIT

A safe and effective practice method is to use the transmitter flying on the

computer through simulator software sold on the market. Do a simulation flight

until you familiarize your fingers with the movements of the rudders, and keep

practicing until the fingers move naturally.

1. Place the helicopter in a clear open field ( Make sure the power OFF ) and the
tail of helicopter point to yourself.

2. Practice to operate the throttle stick(as below illustration) and repeat practicing
“Throttle high/low", "Aileron left/right", "Rudder left/right", and "Elevator up/down".

3.The simulation flight practice is very important, please keep practicing until the
fingers move naturally when you hear operation orders being call out.

CESEREFESEEEERRTA - MEFBRT - B/uETSRERRTHIERE - —&R

B - BZTHIRE LT - IEBEMEWR SEUREENE - LIERssr Sk CRERT - WSS

BHmeER - WARBEE - BFFHETY MFEREHISBEIER B -

1. {38 FBITEZ2IE DT (RS [RRIRAGAARE)  TiSEFMEEN#EED -

2 IRBEREERBNSER SIERRIEATIWTR) - TREEZ B S/E - 8/8BA/6

FEfeE] R RO B G ERIENT -
JRBRITNFEEERE  BEVFEB I AFTR » FlEEENBESRIESHE)2H -

Move right
o

Rotate right

g )

Fly forward

F

R

Forward rotate
BIEH

C—>

ly backward
- EBE

-. ",
pJ -
Loy

backward rotate

= E

Turn right
o

Turn left

7 he 0

31




Flight adjustment and notice R{THEETE

&CAUTIOH

*When arriving at the flying field.
* EHERITIS

(C)Check if the screws are firmly tightened.
(C)Check if the transmitter and receivers are fully charged.

OB RER-RHESEE?
OBNBAENRTHES T -

&CAUTIOH

C B AV UG AQGLLA VA ¥ o bl & FA UG dint

If there are other radio control aircraft at the field, make sure to check their frequencies and tell them what frequency you are using.
Frequency interference can cause your model, or other models to crash and increase the risk of danger.

BRIERTZEEMEZNRE - SSEDMOMANER - WEHMAITIEZEEER - BRIERTEM TRSHZM A B AR -

Engine start preparation 5|2 E)1ZE5]%E (i

Separate the fuel tube and the joint and start to refuel. Please be careful to avoid the dust entering the tube. When the fuel
tank is full, please stop refueling and reconnect the tube and the joint.

iHEME R R - RIS - FINESNEMRDENEFTA - EBfEEm @+ RIF LMol BREFAERES -

&C%UT%M

First check to make sure no one else.i i ‘
frequency. Then place the thro
turn on the transmitter.
SIS BE
1RHERNEES -

Method 1
Al —

Power switch
HFEH

R RTRIPH

[iner o off PC board

2 IN 1Regulator

2 INIBECH: B3 re—

and check if engine throttle is at low speed.

R IBPIERBRERENLE - IWERSI BHPISGRER -

Method 2
A

1.5V Battery for glow plug
L.OVKE ZARI

7.4V 1900mAh Li-Po Receiver
e Battery for Regulator Fe
A 7.4V 1900mAn Li-PolBith

32




Engine start and stop S|[E&EEEF)E N

1.Connect the battery to the starter and check the rotation direction. Insert the starter shaft into the starter completely.

2.Tightly hold the main rotor head, and insert the starter shaft into the starter coupling. Then turn the starter to start the
engine.

3.When the engine starts, stop the starter and remove it from the starter coupling. Please keep holding the main rotor head
tightly.

4.Hold the main rotor head tightly, and turn off the power of glow plug or remove the power.

5.Still hold the main rotor head tightly, turn throttle tim at the lowest position, and keeping engine in lowest regular running.

6. If you want to stop the engine, please set the throttle trim (beside the throttle stick) at the lowest position. If the engine
cannot stop, please put the Fuel Clip intn lock position to stopping refueling.

1. 188 EEEJ%@ ﬁ@ éﬂ iﬁ?&%gﬁ% °

2 Eall EEW&E e e

BURSEDa ISR - SEIRTTRERRIE = 1e R -

S
R S
%%ﬁ%ﬁflé IR SR T A -

:_mth—@i

MR D) (Do Rl - ST SRl - REREAE -

Ty

=
E
Nl
125

~14.8V Li-Po 2500mAh Starter Battery
J1-14.8V Li-P0 2500manEsSnEs ith

Main rotor ad

A"

Tracking adjus angerous, so please keep away from the helicopter at a distance of at least 10m.
BEENMIEDE =D 10AR B RE -

1.Before adjust ply a red piece of tape on one blade, or paint a red stripe with a marker or paint to identify on blade.
2.Raise the throttle stick slowly and stop just before the helicopter lifts-off ground. Look at the spinning

blades from the side of the helicopter.
3.Look at the path of the rotor carefully. If the two blades rotate in the same path, it does not need to adjustment. If one blade

is higher or lower than the other blade, adjust the tracking immediately.
4.Linkage rod (A): Regular pitch trim (For large variations). Linkage rod (C): Slight pitch trim (For slight variations).

| R — S TR 6 LEBELBENE LT | e En
X i %%%%@ET B ABE iRy -

S CREn Bh R s LA e e S RRARSREES "W RS - AYATIBEND
LB ) B WO (BARS A ) - BI8 () AR (R MEE SRR -

A.When rotating, the blade with higher path means the pitch too big. Please lengthen pitch linkage rod (A) for regular trim or
shorten linkage rod (C) for slight pitch trim.

B.When rotating, the blade with lower path means the pitch too small. Please shorten pitch linkage rod (A) for regular trim or
lengthen linkage rod (C) for slight pitch trim.

A. IR EENF SN MR TIRIE (PITCH) BA - FEEER W IEE - REES/ ) OIRIEMTAER - BTSSR () BLE -

B. le R BE)FREIIe) e R RERR (PITCH) B/ » FERITER (WIZLE - HFEE/) \BIRIEMEET - FFREER (O ZLE -

&C{EUTIEH
i B A Color mark BZ e 5E0 s
Incorrect tracking may cause vibrations. Please repeat adjusting the tracking —
to make sure the rotor is correctly aligned. After tracking adjustment, please = -

check the pitch angle is approx. 5° when hovering. B

\FIERUIE I ESERE) - S5 N2 RO - (FHEMEENIIAEEERE -
%ﬁ%ﬁ% ’ %uﬁ — FMPItchBE et BRI 5iE

33



FLIGHT ADJUSTMENT AND NOTICE R{TiFEE T

&munou
(©)Make sure that no one or obstructions in the vicinity. “)During the operation of the helicopter, please
©For flying safety, please carefully check if every stand approximately 10m diagonally behind

movement and directions are correct when hovering. ~the helicopter.
CFRTES - i = il AR o
la]ﬁﬁﬁﬂﬂi@t&:ﬁ;ﬁfﬂﬁﬁ%gﬂ o _ N ORI BIHEEFEROI0AR
O IMOZE » IMLAEERFRESIRRTEFRSLES - ‘ WARNING Do not attempt until you have

Z &£ | some experiences with the
operation of helicopter.

W ENERERTERS R
1T -

STEP 1 THROTTLE CONTROL PRACTICE ;{HFS#EH ks

Mode 2

(©'When the helicopter begins to lift-off the ground,
slowly reduce the throttle to bring the helicopter
back down. Keep practicing this action until you
control the throttle smoothly.

uﬁgﬁﬁgﬁ%i%Lﬁgﬁgggﬁﬁﬁ%%%ﬁﬁ

STEP 2 AILERON AND ELEVATOR CONTROL PRACTICE 5| #7072 H 423

Mode 1 Mode 2

1.Raise the throttle stick slowly.

2.Move the helicopter in any direction b fc
left and right, slowly move the ai d ele
sticks in the opposite directi ybacktoit
original position.

1.8 rﬂﬂﬁﬂ,&llﬂﬁ %1:'?
Ff
&c{wnou *g
T =
(©If the nose of the helicopter moves, please lower the elicopter. Then move your position diagonally behind
the helicopter 10m and continue p icing.

(©If the helicopter flies too far a

OEEFBBERDE - 55RHE DN
ORI EARREITAE « 555cE=Y

n you, please lanc opter and move your position behind 10m and continue practicing.

AR X oE Tl =T SEMEET IR EEEIERE -
3 B 5 Al R w22 -

-—
STEP 3 RUD )L PR! M IR EaE

1.Slowly raise ot

2.Move the nos e helice ght or left, and then slowly
move the rud ick ingthe opposite direction to fly back to its
original posi

1 SIEH P

) AEE SR
RAMUE

STEP 4

After you are familiar with all actions from Step1 to 3, draw a circle on
the ground and practice within the circle to increase your accuracy.

SRS stepl-3 EEMNE T @ T CEBEBE LT EEEBEENRER
17 » USIITREEERE -

O ABIEEROBEDOERIRES BRD

©You can draw a smaller circle when you get more familiar with the actions. N /,:r R ‘5 7
OEFENBERIEEE - (TYLIEE/) 8BS - Sl T T .

STEP 5 DIRECTION CHANGE AND HOVERING PRACTICE V##E S o QflEEshe

After you are familiar with Step1 to 4, stand at side of the helicopter and continue practicing Step1 to 4.
Then repeat the Step1 to 4 by standing right in front of the helicopter.
ZMESstepl -AEWENE T » B EFHEETEIERSBstepl -4 - 218 » WWEEFBRBCESELETRES -

34




ADJUSTMENT OF EACH TRIM R {7E){ErFE

Slowly raise the throttle stick and just as the helicopter lift-off the ground, you can use the trim to comrect the action if the
helicopter leans in a different direction.

EIEHHIEBPIER - EEFRHINRFINER - SEFRIELARLO -

1.Adjustment of rudder trim 2 SO fE R
Just before the helicopter lift-off, the nose

lean left/right...

When leans right, adjust the trim to left side.
When leans left, adjust the trim to right side.
FES RS RRE - %Eiﬁ?ﬂaﬁl‘]ﬁ@

OGRS - MO
QiR - HJEFJEEE%E'

2.Adjustm ent of elevator trim 5 H 0178
Just before the helicopter lift-off, the nose
lean forward/backward...

When leans forward, adjust the trim down.

When leans backward, adjust the trim up.

LB FHEIEZEMRT » #mFAR/2 D 0ORE...
O RIREE » [HEE0 T -
[O#% R0 - IO LHEE -

3.Adjustment of Aileron trim FE 5| &5
Just before the helicopter lift-off, the body

lean left/right...

When leans right, adjust the trim to left side.
When leans left, adjust the trim to right side.

?‘E%%HEEE‘FEH% %%EHZEHEBFJEE
E%Hg ﬁ‘rﬂa‘@ﬂﬁaﬁ%

TROUBLE SHOOTING DUR

During Hovering
I

Mode 1

Mode 2

alfE A MEHE IEED(E

Way to deal
FIR

Adjustment of pitch rod has not
been done.

PITCHER R EFHE -1

Adjust the length of linkage rod(A) —Regular trim
Adjust the length of linkage rod(C)—Slight trim
RS (1) BB —— R

A R () =E -5

 Pitch of main blade is high.

* EHEREP [ TCHIES

“ Throttle curve is too low during
hovering.

* 1?@?3&5&3%%‘@;@{&

 Lower the pitch about 4~ 5 during hovering(The
rotation should be about 1,600rpm during hovering).

* FHHEP 1 tchiSBEP Lch#d-5 S HElF Ehe B ¥ 1600RPM)
* Heighten the throttle curve during hovering.

* FH5 5 BeEh P TR

High rotation of the rotor
Flie SRS EE S

* Pitch of main blade is low.

* =F BRI BIP [ TCHIRIE,

% Throttle curve is too high during
hovering.

* %Eﬁf%ﬁ;EEFﬁEﬁﬁE

* Acjust the pitch rod {A) (The rotation should be
about 1,600rpm during hovering).

* SARELR (A (S hElFEe AR RH1600RPM)

+ Lower the throttle curve during hovering.

F SEHE {5 HERG P I iR

Sensitivity of
the gyro
PEIREREE

The tail leans to one side during
hovering, or when trim the rudder and
return to the neutral, the tail lags and
cannot sta'_f in a control position.

{SHEISE R0 £ —2{RE RO O
WOl FICPTT & - Eﬁﬁ%iﬁ& S
(FEEATERLEL -

+ Failure setting of tail neutral point.
* BT EEERE

+* The sensitivity of the gyro is low.
* [CERE R ERE

#* Reset tail neutral point.
* EFREPILE
* Increase the sensitivity.

* N0

The tail wags left and right during flight
at hovering or full speed.

(SR T HPI0S EEEE ORI -

The sensitivity of the gyro is high.
EEEERRERS

Decrease the sensitivity.

EERE

#:1f the problem is still there even after tried above, stop flying and consult to your seller or experienced pilot.

ML CEEE - DARENESERR - BUEIFELLRTWQEEEEH N EERNRTHE - -

35




=2
£
08
{E
i
&
i
i
o
0
{0
-
2}
el
-
<
(a B
3
O
o
a8
O
o
=
<
7))
Ll
W
=
<
.
w0




No. Code No. Name Specification Quantity Remarks
1 HFE10-13 M Thrust bearing IEEERE | ¢ 10 2x ¢ 18x5.5mm 2
2 90MHO24 Spindle bearing spacer BIEEES | o 10x ¢ 18¢Tmm 4
3 50B6300ZZ-2 | Bearing 68002Z BR00Z7ER . | ¢ 10x ¢ 19x5mm 4
4 90MHOO2 Metal main rotor holder e 0T 3 A 2
5 90MNZ001 Linkage ball A(M4x5) EREEA M4x5) | ¢ Sx24mm 2
6 T65032 Socket collar screw EHEASEIERER | MOx3Z2mm 2
7 MN10050-3 M5 Nut MobnRatRE | MO 2
3 gorMHO03 Metal main rotor housing EREEREERE 1
9 goMHO13 Damper rubber BIEE | ¢ 9.9 ¢ 17x7mm 2
10 goMHO05 Feathering shaft sleeve BWEE | ¢ 10200 17x217mm 2
11 90MNHO26 Pin THEEDE | ¢ 2.5¢35mm 2
12 90MNZ 006 Socket collar screw EEAEWERER | MACAmm 1
13 14001 M4 Nut MIBGREIRIE | MA 1
14 T64008 Socket screw BEEAEER | MIEmm 2
15 90MNHOO1 Metal head stopper H MO HEHENE | ¢ A0x7.5mm

16 TE3010 Socket screw BEAEES | M3x10mm

17 90NHOO4 Feathering shaft & | o g (6,

18 90MZ005 Collar screw LIt

20 9OMHO11 Metal SF Mixing arm 8 SF { & X7 .5%57 .5

21 S0HGE342 Bearing 68322

22 50H024 Collar L 2
23 | 50H022-2 Washer \ 4
24 T53012-1 Socket butten head screw B | M3k 2mm 2
25 GONZ 003 Linkage bz 3.5) 33.5) | ¢ 5x8.5mm 4
26 90NHOO7 atal fiybar older R T EREER | ¢ 10x ¢ 12.5¢69mm 1
27 HMR 104 Z E w MRIOAZZEE S | ¢ x ¢ 10xAmm 2
28 HMF 10521 Bear ME1ODZ780 5 | ¢ Sx g 171.2¢ ¢ 10xAmm 2
29 90MNHO23 M4 Al screv MiEmIEES | MA0mm 2
20 goMHO0B M ybar control arm ERTEELRE | ¢ K17x58mm 2
31 90MHOO0Y lybar control rod TH R AR EEE | ¢ S o A.5xTTmm 2
32 TE3008 Socket screw EEAEER | M3xBmm 4
33 T74004 M4 Set screw MIEEEERR | MAxImm 2
24 90MNHOZ25 Flybar rod FEEEE | ¢ AST70mm 1
35 90MNHO33 Flybar paddle T 1set
26 T73006 M3 Set screw MIIEEEEER | M3xBmm 2

Specifications, contents of parts and availability are subject to change,
Align RC is not responsible for inadvertent errors in this publications.

HRBENNME - REASEREIASTNERSS - ANTRALICEIRIYIL
HEE  HEETEEARES » (OB EE)  BLIIDEERE

37



38



No. Code No. Name Specification Quantity Remarks
37 oM HO12 Metal washout control arm EWMIBERHIEE | o 7x6. 7x59 5mm 2
38 90MHOT3 Radius arm Rad jusiE® 2
39 FMR52Z7 Bearing FMR522Z FMROZZ7ED . | ¢ 2% ¢ 5x2.3mm 4
40 T52005 Socket screw EEASEER | MIxSmm 4
41 50HB8277 Bearing 68322 BRIITEI S | ¢ 3X g Tx3ImMm 4
472 20H024 Collar EEIFERE | o3x g4 8x1.2mm 2
43 50H022-2 Washer D | ¢3x¢4.8x0.3mm 4
44 90M 2002 Linkage ball B(M3x4) EREES (M3xd) | ¢ 5x12mm 2
45 T53012-1 Socket button head screw FEEASERR | M3x12mm 2
45 90MHO10 Metal washout base TR | o014 5x22x21Tmm 1
47 CCPM Metal Swashplate FMOCPH- TR Tset
48 90N Z002 Linkage ball B(M3x4) BREES (M3xd) | 5% 12mm 7
49 a0MHO12 Main shaft T | 98xe 12x212.5mm 1
50 aoMHO28 Main shaft spacer(1) FEES (D | @120 16x1Tmm 1
511 9oMHO37 Main shaft spacer(1.2) FEpEs 1.2 | ¢12x¢ 16x1.2mm

52 90NH038 Main shaft spacer(0.8) FOREE 0.8) | ¢ 12 ¢ 16% 0.8

52-1 90NHO39 Main shaft spacer(0.5) FHER 0.9 | ¢ 1 LegiEx 0

53 90NBO37 Main drive gear(164T) Fugi (1647

54 90NEBED38 Autorotation tail drive gear(150T) E%&1ig

55 90N EBO43 One-way bearing shaft

56 | 90NB040 One-way bearing cover 1
57 HB7027Z Bearing 670227 ‘ Mlxdmm 2
58 aoMBE042 One-way be collar DI FENME | ¢Bx ¢ 23x11.6mm 1
59 HFE4237 One-way b CEEE | o 15x%xa 23x11mm 1
60 90N BO41 e-way bea BOWETE | ¢21xe¢6.5%x33 Tmm 1
61 T53006 m LEEFAERS | M3x6mm &
62 TE2508 m EEAEERS | M2.5xE8mm &)
63 T64027 ollar screw EEAEERER | M4x27mm 1
64 M14001 MifpREEEE | M4 1

39




40



No. Code No. Specification Quantity Remarks
65 50MBO10 Starter coupling SUEEEIE | ¢ 8x ¢ 10x18mm 1
66 90N BO22 Clutch/Start shaft EEE | ¢ 5w 12¢82mm 1
67 T74004 M4 Set screw MALEERERER | Mdxdmm 2
68 90N B021 Clutch nut SHERRE | ¢ 14x6mm 1
69 goMNB020 Clutch gear SHEER | o Tx o 15.4x40 9mm 1
70 50B6800LZ-2 Bearing 6800ZZ BROOZTENE: | ¢ 10% 4 19¢5mm 2
71 90N B007 Clutch bell S8 | ¢ 51x ¢ 56x20 .5mm 1
72 oM B04T Clutch liner SHEEE | Ox158mm 1
73 S0MBBYSLZ Bearing 69527 BEOITERE | @ S g 13xdmm 2
74 GONED14 Clutch bearing block R8I A 2
[s T63008 Socket screw BEAEES | M3xEmm 2
flls: N10030 M3 Nut MARHEZERENE | M3 2
7 90MNEB033 Hex mounting bolt FERERT | ¢ 25x60.5mm 2
73 G0NEBEOD13 Fuel tank guard e E 2
79 aoMED12 Fuel tank e

80 50NB026 Fuel tank nipple HEEE

81 S0MBOZ0 Grommet hERE TR ]

g2 90N BO44 Fuel tube HE

83 20NBO27 Fuel tank sinker

84 90N EB0S2 Fuel tank plug

85 50NB037 Fuel line grommet 3
86 | 9ONBO26 Engine mount (L) ) % '1
87 90NB027 Engine ma B[ () | 9.3 16x8.5mm 1
88 90N HOZ8 Main shaf BEIE 2
89 HB901ZZ aring 690 60017780 | ¢ 12X 0 24x6mm 2
90 90N EBOO1 L “ FEERIAR (D 1
91 90NEB001 m TERIR ) 1
92 90N BOO4 Fron ame brace {RIAERTHESE A 1
93 a0MBOOS = ame brace Al A 2
94 90N BOO3 Switch mount (AR R A 1
935 T53008-3 Socket button head collar screw *EE EIEREL | M3xEmm 24
96 90MNB025 Front frame mount R 2
a7 90NBD32 Frame mounting bolt Al 1
98 50NB039 Canopy spacer HwEEsEnE | 040 ¢ T1x22mm 2
99 50NB028 Canopy support wEETET | 03X o 6X73mm| 2
100 | T53014-2 Socket screw EmEA s | M3x14mm 2
101 90NEBEDS3 Canopy mounting bolt BESEET 2
102 | W10030 M3 Washer EEs | ¢ 3 ¢8xImm 2
103 | TB3012 Socket screw EmEPY RS | M3x12mm 2
104 90MNBO1S Servo mounting plate {FESEEE 2
105 aoMBO1Y Governor mount EiRHEERE 1

41




No. Code No. Name Specification Remarks
106 S92606 Sodket button head sef tapping saew Y EEF 250 | T2 6x6mm
107 50MEBO53 Tail control arm FEFPEIE | 47x9x8mm
108 90N Z003 Linkage ball C(M3x3.5) FREAC (M3x3.5) | ¢ 5x8.5mm
109 S0MBOZ24 Collar ERHEREE| ¢ Tx g 15 4409mm
110 HMRE3ZZ Bearing MR63Z2Z MREAZZEME | o 2x ¢ 4. 4x3mm
111 EOHO22-2 Washer O ¢ 2% 4 4.8x0.2mm
112 T53012-1 Socket button head screw HFEEEA AR | M312mm
113 50MB0O19 Frame mounting block BEEERE | 1412 .5x3mm
114 50B072 M3 Specialty washer MITEEEDI | ¢ 2x ¢ Bx2mm
115 T63008 Socket screw EEEPI RS | M3x8mm
225 G0N B045 Fuel tube WE| ¢ 2.5¢ ¢ 5x500mm
226 S0MED43 Fuel tube clip A HEEA| 26%9.8x3mm
227 50MNBO44 Fuel tube clip B HEXRI| 33549 8x3mm
778 S0MEOS4 Fuel filter HEREE | 2 \Way
gl 50H137-2 Main blade holder FIPHEESEE | 16590 15mm
230 | K10378 Hook and Loop Tape FEili# | 15%250mm
231 K10379 Hook and Loop Tape [l
2372 K10365 Hook and Loop Tape B

42




43



No. Code No. Name Specification Quantity Remarks
116 90MNEBOOE Receiver mount FE IR AL 1
17 oM B033 Hex mounting bolt SRS ¢ 2.5x60.5mm 6
118 T53008-3 Socket button head collar screw HEEFAEHERS | M3x3mm 10
119 9oMB0S3 Canopy mounting bolt BEEETET 2
120 T73015 Set screw LRSS | M3x 15 mm 2
121 QoMBO1T Engine fan cover (L) SIERES ) 1
122 aoMEBO10 Engine fan cover (R) SEEEE D) 1
123 90MBOOS Engine fan SIEmE 1
124 a0rBO0g Engine fan mount S 1
125 90MEBO19 Clutch 2| & 22x ¢ 4816mm 1
126 T64008-1 Socket head spring screw EEEFL EEERS | M xEmm 2
127 TE3012 Socket screw BESP R | M3x12mm 2
128 T54005 Socket button head screw FEEEAT B | MAx5mm 4
129 G9ONEOD16 Elevator servo mount FrEHEIR2E EE 1
130 S92614 Sodket button head seff tapping saew Y EES E0UER| T2.6x14mm
131 90MBOZE Aileron lever TORHiES
132 a0MZ003 Linkage ball C(M3x3.5) EREEC (M3x3.5)

133 S0BMR 9522 Bearing MR9522Z MRA5Z 78 5

134 90N BOZ0 Control shaft collar

135 90N BOZY Control shaft

136 50H022 Washer 2
137 153006 Socket button head screw 2
138 aoMBE023 Elevator arm T 2] P 1
139 90N BOZ24 Elevator le il e 1
140 90N £003 inkage ball 5) EFEEC M. 50 | ¢ Sx8.5mm 2
141 T74004 I “ MALEFRIRER | M4 xdmm 1
142 | HF683ZZ FEB3ZZBI| ¢ 3x ¢ 7X3mm 2
143 T53008-2 Socketbuttonhead screw EEFEAERS | M3xBmm 2
144 aoMBO24 or ball link FHEE =R 1
145 T63012 ocket screw BESPY TEERE | M3x12mm 1
146 aoMBO3S CF Bottom plate EHER 1
147 T53008-3 Socket button head collar screw :EEFEHERS | M3x3mm 2
145 S0F179 Landing skid FEl%2| 200x60.25mm 2
149 90N FO01 Skid pipe FIZEEE | ¢ 9x310mm 2
150 50F 084 Skid pipe end cap IR EREE 4
151 S0F130 Landing skid nut IzEa E 4
152 T73004 M3 Set screw MALETEERER | M23xdmm 4
153 WW10030 M3 Washer MIET| ¢ 3x ¢ 8x1mm 4
154 TE3012 Socket screw EEEPYEIES | M3x12mm 4
155 50F125 Antenna pipe FTHRE| 0 2% 03 9x500mm 1
156 V10040 M4 Washer MET| o dx o 10xTmm 4
157 T64016 Socket screw EESP RIS | Mdx16mm 4

44




No. Code No. Name Specification Quantity Remarks
158 SOMT 001 Tail boom mount (L) EEEEE (T 1
159 90NTO02 Tail boom mount (R) EEEERE (TG 1
160 90MEB023 Hex mounting bolt I RIS | @ 2.5x60.5mm 4
161 GONT 007 Long umbrella gear LR R 1
162 20TEV01L2 Bearing 67012ZZ GI01Z780E | @ 12 o 16x4mm 2
163 Front drive gear assembly EBESminE 15et
164 20MBEYSLL Bearing 69522 BERTTEE | © Sx o 12d4mm 2
165 T53014-2 Socket screw EEEA AR | M3x14mm 4
166 MN10030 M3 Nut MApEREE | M3 4
167 T52008-3 Socket button head collar screw “EEF EIERH | M3xEmm g

45




No. Code No. Specification Quantity Remarks
168 50T125-1 Tail control guide ERHEEER 3
169 GONTO12 Tail boom EE | ¢ 202x ¢ 21.5x735mm 1
170 aoNTO028 Tail rudder control rod B EfCE P HERS | ¢ 1.96¢778mm 1
171 90N Z035 Ball link EiRm 2
172 GONTO24 3K CF Horizontal stabilizer 3K KT B8 1
173 90MTOZ23 3K CF Vertical stabilizer ImEMEER 1
174 GONTO25 Stabilizer mount(Upper) MEEEEEL 1
1758 9oOMTO26 Stabilizer mount(Lower) HIERE ERET) 1
176 50B072 M3 Specialty washer MIIRED | ¢ 3} ¢ 8x2Zmm 4
177 TE2022 Socket collar screw EEANBHERLS | M3x22mm 2
178 TE3026 Socket screw EEMSEELS | M3x26mm 2
179 Torque tube set EHEImEE 1
180 507193 Torque tube bearing holder EHEHMEEE | 0 14x ¢20.7x12mm 2
181 G0MNBO31 Frame mounting bolt (- A=0i-F oL 1
162 9oNTO29 Tail boom brace EEEEY | ¢ 29 6x600mm 2
183 GONTOOS Tail boom brace end EE-IEEER 4
154 V1004 0-1 M4 Washer MAZETD] | ¢ 4% & 10xTmm 4
185 TE4016 Socket screw EEMSOEES | Md16mm 2
1686 TEA012 Socket screw EEASEES [ MIx12mm 2
187 Torque tube drive tail unit EINSEEE 1
168 GoONTO11 Vertical stabilizer mount EERETEE
1589 gomMTO14 Metal plate(L) EuFfE T AR
190 QoMNTO15 Metal plate(R) EEfEo R
191 QONTONT Aluminum bolt FE 18 78 &

192 QoOMTO16 Control arm mounting bolt Ef{

193 Tail rotor shaft assembly 1
194 HMRE 12627 Bearing MR1262Z 2
195 1532008 Socket button head screw 5]
196 T52506 Socket buttonhead screw b E RV X 6mm 1
197 90NTO06 Tail rotor arm DT L 1
198 aoMTO18 Collar PHLEREE | o 2x o4 9x5mm 1
199 | 50H6832Z ing 6832 \ 6837780 | ¢ 3 6 TX3mm 2
200 | 50H022-2 _ . %5 | 02 0480 3mm 2
201 T63020 Eﬁi; e EEMA AEHEES | M3x20mm 1
202 a0 Z004 Linkage bz FREEC (M2x5) | @ Sx10mm 1
203 N10020-1 NZEWE | M2 1
204 QoMTO21 haft EIEE 1
205 GONTO19 Bearing holder ERHIRE 1
206 90MTOZ20 Collar ERHERR 1
207 HMR 12877 Bearing MR1282Z MR1287785 5 | @ 8¢ 9 12x3.5mm 2
208 90M 2003 Linkage ball C(M3x3. 5) EREEC (M3x3.5) | @ Sx8.0mm 1
209 GONTO22 T type arm TR P 1
210 50T105-1 Control link ERHERE 2
211 50T 106 Collar A EEEEBEHEL | ¢ 2 0 3xdmm 2
212 50T127 Collar B EEEBEHET | ¢ X 03x3mm 2
213 T12008-4 Collar screw iEEE | M2x8mm 4
214 T52008 Socket screw EEMASEESE [ M2x8mm 2
215 S0T171 Tail rotor holder 2 1 3% 7% E 2
216 | 50T172 Tail rotor hub 2 7 34T 3 FE 1
217 S0TMR105Z7Z-1 | Bearing MR105Z2Z MR1057788 5 | @ Sx 9 10x4mm 2
218 S0TFS10M Thrust bearing \EHEE A | @ DX @ 10x4mm 2
219 | W10030-1 Washer =3 | ¢ 3x ¢ 8x0.6mm 2
220 TE3008 Socket screw EEASBES | M3x8mm 2
221 T74004 M4 Set screw MaE RS | Mdxdmm 1
222 | KU110016 3K CF Tail blade 3 L T 22 2
223 | T63020 Socket collar screw EABIESS | M3x20mm 2
224 | N10030 M3 Nut MIFEERIRIE | M3 2

46




www.all

www.align.com.
www.align.com.tw

Specifications & Equipment/iRB f& fic 5

Length/# 5 £:1335mm

Height/# 5 =:450mm

Main Blade Length/ [ £:690~710mm

Main Rotor Diameter/SEEZE&:1562~1602mm

Tail Rotor Diameter/EEE£ B & :281mm

Engine Pinion Gear/5|2Z X &5:20T

Autorotation Tail Drive Gear/EiE&)F&5:150T

Drive Gear Ratio/ggtF(E &)t :8.2:1:4.54(E:M:T)

Fuel Tank Capacity f/HfE&S £ : 630cc.
Weight(Without Power System)/ZE & : Approx. 3.2kg

L -
- £ £
e t& E i E
& Q
D Y
< 1562~1602mm >
S IO EaEEARIR T SERLS]

ALIGN CORPORATION LIMITED MADE IN TAIWAN

1335mm »>

Part1 2009.Apr.so coosss



